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FCC TEST REPORT

FCC 47 CFR Part 15C
Industry Canada RSS-210

Frequency hopping systems operating within the 2400 — 2483.5 MHz band

Report Reference No........................ GOM-1406-3920-TFC247BT-V01

Testing Laboratory ..........................  Eurofins Product Service GmbH
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Germany
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Applicant’s name............................... GN Netcom A/S

AdAress........cocoeeeiviieeesniieeeeneeeeennnn s Lautrupbjerg 7
2750 Ballerup
DENMARK

Test specification:

Standard ............ceeevvvvveeeeeeeeveevvivnenn..... - 47 CFR Part 15C
RSS-210, Issue 8, 2010-12
RSS-Gen, Issue 3, 2010-12
ANSI C63.4:2009

Equipment under test (EUT):

Product description Bluetooth headset
Model No. OTE20
Additional Model(s) None
Brand Name(s) Jabra
Hardware version 28-03918
Firmware / Software version 2-10
FCC-ID: BCE-OTE20 IC: 2386C-OTE20
Test result Passed
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Possible test case verdicts:

- neither assessed nor tested ... : N/N

- required by standard but not appl. to test object........:. N/A

- required by standard but not tested...........ccoceeeeveees NIT

- not required by standard for the test object ............... N/R

- test object does meet the requirement....................... P (Pass)

- test object does not meet the requirement.................:.  F (Fail)
Testing:

Test Lab Temperature........cccceeeveeeeivieeeccieeeviciieeeeeenn. 20=23°C
Test Lab Humidity ....coocevvviieiiciieeccere e . 32-38%
Date of receipt of testitem........ccccoeovviiiiiiienes. 2014-06-23
Date (s) of performance of tests ........c..ccceeeeeeveeent. 2014-06-23 — 2014-06-25
Compiled BY o simsinammiin : Matthias Handrik

Tested by (+ signature).........ccov..... :

(Responsible for Test) Makizlas: Fandik

Approved by (+ signature) ............... : Christian Weber
Date of issU€ ........ccoeecvvieviiiiee e . 2014-07-02
Total number of pages..................... : 129

General remarks:

The test results presented in this report relate only to the object tested.

The results contained in this report reflect the results for this particular model and serial
number. It is the responsibility of the manufacturer to ensure that all production models meet
the intent of the requirements detailed within this report.

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory.

Additional comments:
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Version History

Version Issue Date Remarks Revised by

01 2014-07-02 Initial Release
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1 Equipment (Test item) Description

Description Bluetooth headset
Model OTE20
Additional Model(s) None

Brand Name(s) Jabra

Serial number None

Hardware version 28-03918
Software / Firmware version 2-10

FCC-ID BCE-OTE20

IC 2386C-OTE20
Equipment type End product
Radio type Transceiver
Radio technology Bluetooth

Operating frequency range

2402 - 2480 MHz

Assigned frequency band

2400 - 2483.5 MHz

FLow 2402 MHz
Main test frequencies Fuio 2441 MHz
i 2480 MHz
Spreading FHSS
Modulations GFSK, P1/4-DQPSK, 8-DPSK

Number of channels

79 hopping channels at all

Channel spacing 1 MHz
Number of antennas 1
Type integrated
Model -
Antenna
Manufacturer GN Netcom
Gain 3.1dBi
GN Netcom A/S
Manufacturer Lautrupbjerg 7
2750 Ballerup
DENMARK
Vnowm 3.7VDC
Power supply VMmN 3.2VDC
Vi 4.2 VDC
Model SSA-5W-05 EU 050060F
Vendor SIL Switching Adapter
AC/DC-Adaptor
Input 100-240V ~ 50/60Hz 0.2A
Output 5.0V DC 800mA
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Product Service

1.1 Photos — Equipment External

EUT + Charger

EUT
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EUT Headset

EUT Multi-function button
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1.2 Photos — Equipment internal

EUT PCB’s TOP

EUT PCB’s BOTTOM
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1.3 Photos — Test setup

Radiated spurious emission
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1.4 Supporting Equipment Used During Testing

P.Ir_?/g:ft Device Manufacturer Model No. Comments
SIM Bluetooth tester Rhode & Schwarz CBT
AE Laptop Samsung NP-X20I

AE : Auxiliary/Associated Equipment

SIM : Simulator (Not Subjected to Test)

Test Report No.: GOM-1406-3920-TFC247BT-V01
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1.5 Test Modes

Mode # Description

General conditions: |EUT powered by internal battery.

Radio conditions: | Mode = standalone transmit

Spreading = Hopping stopped (single hopping channel)
DH5—SngI Modulation = GFSK

Packet type = DH5

Data rate = 1 Mbps

Duty cycle = 49 %

Power level = Maximum

General conditions: |EUT powered by internal battery.

Radio conditions: | Mode = standalone transmit

Spreading = Hopping stopped (single hopping channel)
2DH5—SngI Modulation = 1T/4-DQPSK

Packet type = 2DH5

Data rate = 2 Mbps

Duty cycle = 49 %

Power level = Maximum

General conditions: |EUT powered by internal battery.

Radio conditions: | Mode = standalone transmit

Spreading = Hopping stopped (single hopping channel)
3DH5-Sngl Modulation = 8-DPSK

Packet type = 3DH5

Data rate = 3 Mbps

Duty cycle = 49 %

Power level = Maximum

General conditions: |EUT powered by internal battery.

Radio conditions: | Mode = standalone transmit
Spreading = Hopping
DH5-HOp Modulation = GFSK

Packet type = DH5

Data rate = 1 Mbps

Duty cycle = 49 %

Power level = Maximum

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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2DH5-Hop

General conditions:

EUT powered by internal battery.

Radio conditions:

Mode = standalone transmit
Spreading = Hopping
Modulation = 1/4-DQPSK
Packet type = 2DH5

Data rate = 2 Mbps

Duty cycle = 49 %

Power level = Maximum

3DH5-Hop

General conditions:

EUT powered by internal battery.

Radio conditions:

Mode = standalone transmit
Spreading = Hopping
Modulation = 8-DPSK
Packet type = 3DH5

Data rate = 3 Mbps

Duty cycle = 49 %

Power level = Maximum

Receive

General conditions:

EUT powered by internal battery.

Radio conditions:

Mode = standalone receive
Spreading = Hopping

AC-Powerline

General conditions:

EUT powered by commercial AC/DC-Adapter

Radio conditions:

Mode = standalone transmit
Spreading = Hopping
Power level = Maximum

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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1.6 Test Equipment Used During Testing
Measurement Software
Description Manufacturer Name Version
EMC Test Software Dare Instruments Radimation 2014.1.15
20dB Bandwidth
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum analyzer R&S FSwW43 EF00896 2014-02 2015-02
Number of hopping frequencies
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum analyzer R&S FSwW43 EF00896 2014-02 2015-02
Time of occupancy
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum analyzer R&S FSwW43 EF00896 2014-02 2015-02
Maximum peak conducted power
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum analyzer R&S FSwW43 EF00896 2014-02 2015-02
Band edge compliance
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum analyzer R&S FSw43 EF00896 2014-02 2015-02
Conducted spurious emissions
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2014-02 2015-02
Radiated spurious emissions
Description Manufacturer Model Identifier Cal. Date Cal. Due
Semi-Anechoic Frankonia
chamber GmbH AC1 EF00062 i i
Spectrum Analyzer R&S FSEK30 EF00168 2014-01 2015-01
Biconical Antenna R&S HK 116 EF00012 2013-02 2016-02
LPD Antenna R&S HL 223 EF00187 2014-03 2017-03
LPD Antenna R&S HL 025 EF00327 2013-02 2016-02

Test Report No.: GOM-1406-3920-TFC247BT-V01
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AC powerline conducted emissions

Description Manufacturer Model Identifier Cal. Date Cal. Due
AMN R&S ESH2-Z5 EF00182 2012-10 2014-10
EMI Test Receiver R&S ESCS 30 EF00295 2013-10 2014-10
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1.7 Sample emission level calculation

The following is a description of terms and a sample calculation, as appears in the radiated emissions
data table. The numbers used in the calculation are for example only. There is no direct correlation to
the specific data taken for the product described in this document:

Reading:

This is the reading obtained on the spectrum analyzer in dBuV. Any external preamplifiers used are
taken into account through internal analyzer settings.

AF.
This is the antenna factor for the receiving antenna. It is a conversion factor, which converts electric
fields strengths to voltages, which can be measured directly on the spectrum analyzer. It is treated as
a loss in dB. Cable losses have been included with the A.F. to simplify the calculations. The antenna
factor is used in calculations as follows:

Reading on Analyzer (dBuV) + A.F. (dB) = Net field strength (dBuV/m)
Net:
This is the net field strength measurement (as shown above).
Limit:

This is the FCC Class B radiated emission limit (in units of dBuV/m). The FCC limits are given in units
of pV/m. The following formula is used to convert the units of uvV/m to dBuVv/m:

Limit (dBpV/m) = 20*log (uV/m)
Margin:
This is the margin of compliance below the FCC limit. The units are given in dB. A negative margin
indicates the emission was below the limit. A positive margin indicates that the emission exceeds the
limit.
Example only:

Reading + AF = Net Reading . Netreading - FCC limit = Margin
21.5dBuv + 26dB= 47.5dBuvim :  47.5dBuV/m - 57.0 dBuV/m =-9.5 dB

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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2 Result Summary

FCC 47 CFR Part 15C, IC RSS-210

Product Specific . Reference
Standard Section Requirement — Test Method Result Remarks
RSS-Gen 4.6.1 Occupied Bandwidth RSS-Gen4.6.1| N/R Informational only
FCC § 15.247(a)(1) . Public notice
ICRSS-210 § Ag.1 | 20 UB Bandwidth DA00-705 | PASS
FCC § 15.247(a)(1)(iii) . . Public notice
IC RSS-210 § A8.1 Number of hopping frequencies DA 00-705 PASS
FCC § 15.247(a)(1) . . Public notice
IC RSS-210 § A8.1 Frequency hopping channel separation DA 00-705 PASS
FCC § 15.247(a)(1)(iii) | . Public notice
IC RSS-210 § A8.1 Time of occupancy (Dwell time) DA 00-705 PASS
FCC § 15.247(b)(1) . Public notice
IC RSS-210 § A8.4 Maximum peak conducted power DA 00-705 PASS
47 CFR 15.207 . -
RSS-Gen 7.2.4 AC power line conducted emissions ANSI| C63.4 PASS
FCC § 15.247(d) . Public notice
IC RSS-210 § A8.5 Band edge compliance DA 00-705 PASS
FCC § 15.247(d) . L Public notice
IC RSS-210 § A8.5 Conducted spurious emissions DA 00-705 PASS
FCC § 15.247(d)
FCC § 15.209 Public notice
IC RSS-210 A8.5 Transmitter radiated spurious emissions DA 00-705/ PASS
IC RSS-Gen 4.9 ANSI C 63.4
IC RSS-Gen 7.2.5
IC RSS-Gen 4.10 . . . L
IC RSS-Gen 6.1 Receiver radiated spurious emissions ANSIC 63.4 | PASS
Remarks:

Test Report No.: GOM-1406-3920-TFC247BT-V01
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3 Test Conditions and Results

3.1 Test Conditions and Results — Occupied Bandwidth

Occupied Bandwidth acc. IC RSS-Gen

Verdict: PASS

Test according to
measurement reference

Reference Method

RSS-Gen 4.6.1

Test frequency range

Tested frequencies

I:LOW / I:MID/ FHIGH

Limits

None (Informational only)

Test setup

Spectrum

Analyzer

EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)

2. Span set to at least twice the emission spectrum

3. Resolution bandwidth set to 1 % of span

4. Occupied Bandwidth (99 %) measurement with spectrum analyzer built in measurement function

Test results
Channel Frequency [MHz] Mode Occupied Bandwidth [kHz]
FLow 2402 DH5-Sngl 963.5
Fuio 2441 DH5-Sngl 974.8
FricH 2480 DH5-Sngl 963.5
FLow 2402 3DH5-Sngl 1222.2
Fumip 2441 3DH5-Sngl 1222.2
FricH 2480 3DH5-Sngl 1218.4
Comments:

Test Report No.:

GOM-1406-3920-TFC247BT-V01
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Occupied Bandwidth — DH5-Sngl Fow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT GFSK, 2402 MHz, modulated
Test Date: 2014-06-23

Verdict: PASS

Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW=963.5 kHz

MultiView Spectrum D

Ref Level 20.00 dBm  Offset 7.00dB & RBW 50 kHz

Att 23dB  SWT  4.01 ms @ VBW 200 kHz Mode Autc Sweep
1 Occupied Bandwidth

M1[1] 1.52 dBm
2.40197750 GHz

\Lzug
/_f

&
|
L
|

-40 dBrm »‘P[,f v w L \4\

MWMWWM MM Al

AR, 8 A7 sefegpiverie W
CF 2.402 GHz 4001 pts 1.5 MHz/ Span 15.0 MHz
2 Marker Table
Type | Ref | Trc | ¥-Value | Y-Value | Function | Function Result |

M1 1 2.4019775 GHz 1.52 dBm

T1 1 2.40152012 GHz -15.05 dBm Qcc B 963.509122719 kHz

T2 1 2.40248363 GHz -14,31 dBm

il ] WD

Occupied bandwidth: 963.5 KHz
Date: 23.JUN.2014 14:35:23

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Occupied Bandwidth — DH5-Sngl Fyp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT GFSK, 2441 MHz, modulated
Test Date: 2014-06-23

Verdict: PASS

Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW=974.8 kHz

MultiView Spectrum D

Ref Level 20.00 dBm  Offset 7.00dB & RBW 50 kHz

Att 23dB  SWT  4.01 ms @ VBW 200 kHz Mode Autc Sweep
1 Occupied Bandwidth

M1[1] 3.04 dBm
2.44099630 GHz

- PASN N I
y

-60 d A

M' 'M
Mot MW Pt b bt 1
i b Ty CECAN T
CF 2.441 GHz 4001 pts 1.5 MHz/ Span 15.0 MHz
2 Marker Table

Type | Ref | Trc | ¥-Value | Y-Value | Function | Function Result |

M1 1 2.4409963 GHz 2.04 dBm

T1 1 2.44049763 GHz -14.12 dBm Qcc B 974.756310922 kHz

T2 1 2.44147238 GHz -12.73 dBm

| J Qi e

Occupied bandwidth: 974 .8 KHz
Date: 23.JUN.2014 14:36:53

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Occupied Bandwidth — DH5-Sngl Fycn

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT GFSK, 2480 MHz, modulated
Test Date: 2014-06-23

Verdict: PASS

Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW=963.5 kHz

MultiView Spectrum D

Ref Level 20.00 dBm  Offset 7.00dB & RBW 50 kHz

Att 23dB  SWT  4.01 ms @ VBW 200 kHz Mode Autc Sweep
1 Occupied Bandwidth

M1[1] 3.33 dBm
2.47994000 GHz

b
-50 dBm UJ_,MJW ) L\/“\ i)

Y
A R

P it

CF 2.48 GHz 4001 pts 1.5 MHz/ Span 15.0 MHz
2 Marker Table
Type | Ref | Trc | ¥-Value | Y-Value | Function | Function Result |
M1 1 2.47994 GHz 3.332 dBm
T1 1 2.47950512 GHz -13.80 dBm Qcc B 963.509122719 kHz
T2 1 2.48046863 GHz -12.75 dBm
il ] AR

Occupied bandwidth: 963.5 KHz
Date: 23.JUN.2014 14:37:57

Test Report No.: GOM-1406-3920-TFC247BT-V01
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Occupied Bandwidth — 3-DH5-Sngl F ow

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT 8DPSK, 2402 MHz, modulated
Test Date: 2014-06-23

Verdict: PASS

Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW=1222.2 kHz

MultiView Spectrum D

Ref Level 20.00 dBm  Offset 7.00dB & RBW 50 kHz

Att 23dB  SWT  4.01 ms @ VBW 200 kHz Mode Autc Sweep
1 Occupied Bandwidth

M1[1] -4.26 dBm
2.40182380 GHz

o L
- N
o dinst] [,y

| 7omems e B e e e
CF 2.402 GHz 4001 pts 1.5 MHz/ Span 15.0 MHz
2 Marker Table

Type | Ref | Trc | ¥-Value | Y-Value | Function | Function Result |

M1 1 2.4018238 GHz -4,26 dBm

T1 1 2.40137391 GHz -16.45 dBm Qcc B 1.222194451 MHz

T2 1 2.4025961 GHz -16,00 dBm

il J SHREREED W

Occupied bandwidth: 1222 2 KHz
Date: 23.JUN.2014 14:42:21

Test Report No.: GOM-1406-3920-TFC247BT-V01
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Occupied Bandwidth — 3-DH5-Sngl Fyp

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT 8DPSK, 2441 MHz, modulated
Test Date: 2014-06-23

Verdict: PASS

Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW=1222.2 kHz

MultiView Spectrum D

Ref Level 20.00 dBm  Offset 7.00dB & RBW 50 kHz

Att 23de SWT  4.01 ms @ VBW 200 kHz Mode Auto Sweep

1 Occupied Bandwidth
M1[1] -2.81 dBm|
2.44093630 GHz

- P
/ W
WMM J\W‘”W‘“%m

JM\!\«WW” Jeibeoll b AVWVAH“' Pt
CF 2.441 GHz 4001 pts 1.5 MHz/ Span 15.0 MHz
2 Marker Table
Type | Ref | Trc | ¥-Value | Y-Value | Function | Function Result |

M1 1 2.4409363 GHz -2.81 dBm

T1 1 2.44037391 GHz -14.15 dBm Qcc B 1.222194451 MHz

T2 1 2.4415961 GHz -13.81 dBm

il ] AR

Occupied bandwidth: 1222 2 KHz
Date: 23.JUN.2014 14:41:12
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Occupied Bandwidth — 3-DH5-Sngl Fygh

Occupied Bandwidth acc. to RSS-Gen

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT 8DPSK, 2480 MHz, modulated
Test Date: 2014-06-23

Verdict: PASS

Note 1: A spectrum analyzer with an integrated 99% power bandwidth function is used
Note 2: OBW=1218.4 kHz

MultiView Spectrum D

Ref Level 20.00 dBm  Offset 7.00dB & RBW 50 kHz
Att 23de SWT  4.01 ms @ VBW 200 kHz Mode Auto Sweep

1 Occupied Bandwidth

M1[1] -1.31 dBm
2.47994380 GHz

- e \
o

-60 d W
| M\M‘W‘ PR Y, N

Vel et & VR W

CF 2.48 GHz 4001 pts 1.5 MHz/ Span 15.0 MHz
2 Marker Table
Type | Ref | Trc | ¥-Value | Y-Value | Function | Function Result |
M1 1 2.4799438 GHz -1.31 dBm
T1 1 2.47937391 GHz -13.99 dBm Qcc B 1.218445389 MHz
T2 1 2.48059235 GHz -13.74 dBm
il ] WD

Occupied bandwidth: 1218 4 KHz
Date: 23.JUN.2014 14:39:44
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3.2 Test Conditions and Results — 20 dB Bandwidth

20 dB Bandwidth acc. FCC 15.247 / IC RSS-210 Verdict: PASS

EUT requirement Reference

rule parts and clause FCC 15.247(a)(1) / IC RSS-210 A8.1
Test according to Reference Method

MEEEUIETEN] EErEE FCC Public Notice DA 00-705
Tested frequencies
Test frequency range
FLOW / I:MID/ I:HIGH

Limits
Limit Condition
1.5 - Carrier spacing Output power < 125 mW / 21 dBm
1.0 - Carrier spacing 125 mW / 21 dBm < Output power < 1 W /30 dBm
Test setup

Spectrum
Analyzer

EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)

2. Span set to at least twice the emission spectrum

3. Detector set to peak and max hold

4. Envelope peak value of emission spectrum is selected

5. Marker on envelope of spectrum is set to level of -20 dB to the left of the peak

6. Marker on envelope of spectrum is set to level of -20 dB to the right of the peak

7. 20dB Bandwidth is determined by marker frequency separation

Test results
Channel Frequency [MHZ] Mode 20 dB Bandwidth [MHZ] Limit [MHZ] Result
FLow 2402 DH5-Sngl 0.923 15 PASS
Fumip 2441 DH5-Sngl 0.923 15 PASS
Frich 2480 DH5-Sngl 0.923 15 PASS
FLow 2402 2DH5-Sngl 1.3077 15 PASS
Fumip 2441 2DH5-Sngl 1.3099 15 PASS
Frich 2480 2DH5-Sngl 1.3077 15 PASS
FLow 2402 3DH5-Sngl 1.2638 15 PASS
Fumip 2441 3DH5-Sngl 1.2638 15 PASS
Frich 2480 3DH5-Sngl 1.2638 15 PASS
Comments:

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth — DH5-Sngl F ow

20 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1406-3920

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Mode:

GN Netcom A/S

Jabra

OTE20

Eurofins Product Service GmbH
Matthias Handrik

Tnom / Vnom

Tx, BT GFSK, 2402MHz, modulated

Test Date: 2014-06-23

Verdict: PASS

Note 1: FCC part 15 section 247 (a)

Note 2:
MultiView Spectrum D
Ref Level 20.00 dBm Offset 7.00 dB RBW 10 kHz

1 Frequency Sweep

Att 23de  SWT

502 ps & VBW 10 kHz  Mode Auto FFT

M1[1] -22.96 dBm
2.40154070 GHz
M2[1] -23.26 dBm

2.40246370 GHz

VAN

TH -22.502 dBm

mf*f i
Y

-40 dBm M
A

W

v
-60 d
70 dém
CF 2.402 GHz 1001 pts 220.0 kHz/ Span 2,2 MHz
2 Marker Table
Type | Ref | Trc | ¥-Value Y-Value | Function | Function Result |
11 1 2.4015407 GHz -22.96 dBm
o1 M1 1 923.0 kHz -0.30 dB
M2 1 2.4024637 GHz -23.26 dBm
| J Qisnn e

20 dB bandwidth: 923 KHz

Date: 23.JUN.2014 13:16:46

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth — DH5-Sngl Fyp

20 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1406-3920

20 dB bandwidth: 923 KHz
Date: 23.JUN.2014 13:15:35

Applicant: GN Netcom A/S
EUT Name: Jabra
Model: OTE20
Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik
Test Conditions: Tnom / Vnom
Mode: Tx, BT GFSK, 2441MHz, modulated
Test Date: 2014-06-23
Verdict: PASS
Note 1: FCC part 15 section 247 (a)
Note 2:
MultiView Spectrum D
Ref Level 20.00 dBm Offset 7.00 dB RBW 10 kHz
Att 23dB SWT 502 ps VBW 10 kHz Mode Auto FFT
1 Frequency Sweep
M1[1] -21.37 dBm
2.44053850 GHz|
104 M2[1] -20.62 dBm
2.44146150 GHz
0 dl
o A MW\ W
0.d TH -20.545 dBm bl A UA s {1
i T
-30d Fil
Y M
» A ﬁm fal
Wm o ) LL\w
-50d L
-60 d
-70 dem
CF 2.441 GHz 1001 pts 220.0 kHz/ Span 2.2 MHz
2 Marker Table
Type | Ref | Trc | ¥-Value Y-Value | Function | Function Result |
M1 1 2.4405385 GHz -21.37 dBm
D1 M1 1 923.0 kHz 0.75 dB
M2 1 2.4414615 GHz -20.62 dBm
ﬂ ( CEECEEE N

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

20 dB Bandwidth — DH5-Sngl Fygn

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Mode:
Test Date:
Verdict:
Note 1:
Note 2:

MultiView
Ref Level 20.00 dBm  Offset 7.00 dB

Test Conditions:

20 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1406-3920

GN Netcom A/S

Jabra

OTE20

Eurofins Product Service GmbH
Matthias Handrik

Tnom / Vnom

Tx, BT GFSK, 2480MHz, modulated
2014-06-23

PASS

FCC part 15 section 247 (a)

Spectrum

RBW 10 kHz

Att 23 dB  SWT 502 ps VBW 10 kHz Meode Auto FFT
1 Frequency Sweep
M1[1] -21.49 dBm
2.47953850 GHz
104 M2[1] -21.23 dBm|
2.48046150 GHz
od
o /' M
0-d TH -20.461 dBm MA M, if J\V{\ m
a0 j(\\\ff\ L
W o w V RL\1 /ﬂ\ﬂv\ﬂm
-50 dBm
-60 d
70 dBm
CF 2.48 GHz 1001 pts 220.0 kHz/ Span 2,2 MHz
2 Marker Table
Type | Ref | Trc | ¥-Value Y-Value | Function | Function Result |
M1 1 2.4795385 GHz -21.49 dBm
o1 M1 1 923.0 kHz 0.25 dB
M2 1 2.4804615 GHz =21.23 dBm
il AR

20 dB bandwidth: 923 KHz
Date: 23.JUN.2014 13:14:16

Test Report No.: GOM-1406-3920-TFC247BT-V01

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Eurofins Product Service GmbH
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20 dB Bandwidth — 2-DH5-Sngl F ow

20 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Jabra
Model: OTE20
Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik
Test Conditions: Tnom / Vnom
Mode: Tx, BT m/4-DQPSK, 2402MHz, modulated
Test Date: 2014-06-23
Verdict: PASS
Note 1: FCC part 15 section 247 (a)
Note 2:
MultiView Spectrum

23 dB  SWT
1 Frequency Sweep

Ref Level 20.00 dBm  Offset 7.00 dB
Att

502 pis

RBW 10 kHz
VBW 10 kHz  Mode Auto FFT

M1[1] -27.05 dBm
2.40134070 GHz
M2[1] -27.62 dBm

2.40264840 GHz

1
V

TH -26.874 dBrr

2

[

o

Y]

LAY
-60 d
70 dem
CF 2.402 GHz 1001 pts 220.0 kHz/ Span 2,2 MHz
2 Marker Table
Type | Ref | Trc | ¥-Value | Y-Value | Function | Function Result |
M1 1 2.40132407 GHz -27.05 dBm
o1 M1 1 1.3077 MHz -0.57 dB
M2 1 2.4026484 GHz -27.62 dBm
| J Qi e

20 dB bandwidth: 1307.7 KHz
Date: 23.JUN.2014 13:05:28

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

20 dB Bandwidth — 2-DH5-Sngl Fyp

20 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT m/4-DQPSK, 2441MHz, modulated
Test Date: 2014-06-23

Verdict: PASS

Note 1: FCC part 15 section 247 (a)
Note 2:

MultiView Spectrum D

Ref Level 20.00 dBm  Offset 7.00 dB & RBW 10 kHz
Att 23 dB  SWT 502 ps VBW 10 kHz Meode Auto FFT

1 Frequency Sweep

M1[1] -25.16 dBm
2.44033850 GHz
M2[1] -25.54 dBm

2.44164840 GHz

siodem % J\U wf\\f U\W
B TH 24,540 dBrT Ml., f
B \‘@

- J B

-70 dBm

CF 2.441 GHz 1001 pts 220.0 kHz/ Span 2,2 MHz
2 Marker Table
Type | Ref | Trc | ¥-Value | Y-Value | Function | Function Result |
M1 1 2.44032385 GHz -25.16 dBm
o1 M1 1 1.3099 MHz -0.28 dB
M2 1 2.4416484 GHz -25.54 dBm
il J AR

20 dB bandwidth: 1309.9 KHz
Date: 23.JUN.2014 13:10:52

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

20 dB Bandwidth — 2-DH5-Sngl Fycy

20 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT m/4-DQPSK, 2480MHz, modulated
Test Date: 2014-06-23

Verdict: PASS

Note 1: FCC part 15 section 247 (a)
Note 2:

MultiView Spectrum D

Ref Level 20.00 dBm  Offset 7.00 dB & RBW 10 kHz
Att 23 dB  SWT 502 ps VBW 10 kHz Meode Auto FFT

1 Frequency Sweep

M1[1] -24.73 dBm
2.47933850 GHz
M2[1] -24.83 dBm

2.48064620 GHz

-10 dBrmr ”ﬂuﬂwﬂ\f ULW
-20 dBm i /\( lm\ R w

TH -24.727 dBnm U\’\J by \/\Jf,t

. J 5,

-70 dBm

CF 2.48 GHz 1001 pts 220.0 kHz/ Span 2,2 MHz
2 Marker Table
Type | Ref | Trc | ¥-Value | Y-Value | Function | Function Result |
M1 1 2.47932385 GHz -24.73 dBm
o1 M1 1 1.3077 MHz -0.10 dB
M2 1 2.4806462 GHz -24.83 dBm
Il J A

20 dB bandwidth: 1307.7 KHz
Date: 23.JUN.2014 13:12:29

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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20 dB Bandwidth — 3-DH5-Sngl F ow

20 dB Bandwidth acc. to FCC 15.247

Project Number:

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Mode:
Test Date:
Verdict:
Note 1:
Note 2:

MultiView

Ref Level 20.00 dBm  Offset 7.00 dB
Att

GOM-1406-3920

GN Netcom A/S

Jabra

OTE20

Eurofins Product Service GmbH
Matthias Handrik

Tnom / Vnom

Tx, BT 8DPSK, 2402MHz, modulated
2014-06-23

PASS

FCC part 15 section 247 (a)

Spectrum

RBW 10 kHz

23de  SWT 502 ps @ VBW 10 kHz  Mode Auto FFT

1 Frequency Sweep

M1[1] -28.24 dBm
2.40134720 GHz
M2[1] -27.33 dBm

2.40261100 GHz

A

W/\/U

TH -26.998 dBrr

i

L
\AWN\ 4

i, S
-60 d
70 dem
CF 2.402 GHz 1001 pts 220.0 kHz/ Span 2,2 MHz
2 Marker Table
Type | Ref | Trc | ¥-Value Y-Value | Function | Function Result |
M1 1 2.40132472 GHz -28.24 dBm
o1 M1 1 1.2638 MHz 0.90 dB
M2 1 2.402611 GHz -27.33 dBm
il ] CHRRHRED W
20 dB bandwidth: 1263.8 KHz

Date: 23.JUN.2014 13:06:20

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

20 dB Bandwidth — 3-DH5-Sngl Fyp

20 dB Bandwidth acc. to FCC 15.247

Project Number:

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Mode:
Test Date:
Verdict:
Note 1:
Note 2:

MultiView

Ref Level 20.00 dBm  Offset 7.00 dB

GOM-1406-3920

GN Netcom A/S

Jabra

OTE20

Eurofins Product Service GmbH
Matthias Handrik

Tnom / Vnom

Tx, BT 8DPSK, 2441MHz, modulated
2014-06-23

PASS

FCC part 15 section 247 (a)

Spectrum

RBW 10 kHz

20 dB bandwidth

1263.8 KHz

Date: 23.JUN.2014 13:04:56

Att 23 dB  SWT 502 ps VBW 10 kHz Mode Auto FFT
1 Frequency Sweep
M1[1] -25.69 dBm|
2.44034720 GHz
10d M2[1] -25.62 dBm
2.44161100 GHz
od
-10 bl W “m Al
P
204 kﬂ M\HM}
TH -24.715 dBm by
-30d /\f V\’ﬂ
-40 dBm M
] ol
-60 d
70 dem
CF 2.441 GHz 1001 pts 220.0 kHz/ Span 2,2 MHz
2 Marker Table
Type | Ref | Trc | ¥-Value Y-Value | Function | Function Result |
M1 1 2.4402472 GHz -25.69 dBm
o1 M1 1 1.2638 MHz 0.07 dB
M2 1 2.441611 GHz -25.62 dBm
| J Qi e

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

20 dB Bandwidth — 3-DH5-Sngl Fycy

20 dB Bandwidth acc. to FCC 15.247

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Jabra
Model: OTE20
Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik
Test Conditions: Tnom / Vnom
Mode: Tx, BT 8DPSK, 2480MHz, modulated
Test Date: 2014-06-23
Verdict: PASS
Note 1: FCC part 15 section 247 (a)
Note 2:
MultiView Spectrum
Ref Level 20.00 dBm  Offset 7.00 dB RBW 10 kHz

Att 23de  SWT 502 pis

1 Frequency Sweep

VBW 10 kHz  Mode Auto FFT

M1[1] -24.91 dBm
2.47934720 GHz
M2[1] -26.04 dBm

2.48061100 GHz

e e Rl

Ay

Vigz
T

TH -24.730 dBnm

-30 dB {
-40 dBrm

-70 dBm

CF 2.48 GHz 1001 pts 220.0 kHz/ Span 2,2 MHz
2 Marker Table
Type | Ref | Trc | ¥-Value Y-Value Function | Function Result |
M1 1 2.47932472 GHz -24.91 dBm
o1 M1 1 1.2638 MHz -1.13 dB
M2 1 2.480611 GHz -26.04 dBm
ﬂ | SRR ]

20 dB bandwidth: 1263.8 KHz
Date: 23.JUN.2014 13:01:32

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.3 Test Conditions and Results — Number of hopping frequencies

Number of hopping frequencies acc. FCC 15.247 / IC RSS-210

Verdict: PASS

EUT requirement

Reference

rule parts and clause FCC 15.247(a)(1)(iii) / IC RSS-210 A8.1

Test according to

Reference Method

measurement reference FCC Public Notice DA 00-705

Tested frequencies

Test frequency range

FLOW - I:HIGH

EUT test mode DH5-Hop
Limits
Limit Condition
Number of hopping channels = 15 Output power < 125 mW / 21 dBm
Number of hopping channels = 75 125 mW / 21 dBm < Output power <1 W / 30 dBm
Test setup

Spectrum

EUT

Analyzer

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span set to measurement frequency range
3. Detector set to peak and max hold
4. Resolution bandwidth is set small enough to resolve hopping channel emission spectra
5. The number of peaks is counted to determine number of hopping frequencies
Test results
Number of hopping frequencies Limit Result
78 215 PASS
Comments:

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Number of hopping frequencies - Range A

Number of hopping frequencies acc. to FCC 15.247

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH

Operator: Matthias Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT GFSK, modulated

Test Date: 2014-06-23

Verdict: PASS

Note 1: FCC part 15 section 247 (a)

Note 2: Hopping mode
MultiView Spectrum D
O W L0k ree o WBW 200 ks Mode Auto Sweep

1 Frequency Sweep

AN

ATATRIMYRTE

- EERRER

mﬂﬂﬂﬂﬂﬂqﬂpqﬂpﬂﬂm

Vi

IV

r

CF 2.4115 GHz 1001 pts 3.0 MHz/

Span 30.0 MHz
— _—

N

Number of hopping frequencies
Date: 23.JUN.2014 14:27:10

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Number of hopping frequencies - Range B

Number of hopping frequencies acc. to FCC 15.247

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik

Test Conditions:
Mode:

Tnom / Vnom
Tx, BT GFSK, modulated

Test Date: 2014-06-23

Verdict: PASS

Note 1: FCC part 15 section 247 (a)
Note 2: Hopping mode

MultiView Spectrum D

Ref Level 20.00 dBm  Offset 7.00 dB & RBW 300 kHz
Att 23de  SWT 1.01 ms @ VBW 300 kHz Mode Auto Sweep

1 Frequency Sweep

nnonnAnANnNARANNAARAARAAINANNA
YTV ey vy Yy Ty r ey vy r vy iy vy

CF 2.4415 GHz 1001 pts 3.0 MHz/

Number of hopping frequencies
Date: 23.JUN.2014 14:29:12

Span 30.0 MHz
— _—
CECEEEE (]

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Number of hopping frequencies - Range C

Number of hopping frequencies acc. to FCC 15.247

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik

Test Conditions:

Tnom / Vnom

Mode: Tx, BT GFSK, modulated
Test Date: 2014-06-23
Verdict: PASS
Note 1: FCC part 15 section 247 (a)
Note 2: Hopping mode
MultiView Spectrum D

Att

Ref Level 20.00 dBm  Offset 7.00 dB & RBW 300 kHz
23de  SWT 1.01 ms @ VBW 300 kHz Mode Auto Sweep
1 Frequency Sweep

LA

ﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬁﬂﬂﬂﬂﬂp

rrrveyvivrd

Py

CF 2.4715 GHz 1001 pts 3.0 MHz/

Number of hopping frequencies
Date: 23.JUN.2014 14:30:48

Span 30.0 MHz
— _—
CECEEEE (]

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.4 Test Conditions and Results — Frequency hopping channel separation

Frequency hopping channel separation acc. FCC 15.247 / IC RSS-210 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(a)(1) / IC RSS-210 A8.1
Test according to Reference Method
measurement reference FCC Public Notice DA 00-705

Tested frequencies

Test frequency range
2441 & 2442 MHz

EUT test mode DH5-Hop
Limits
Limit Condition
= 25 kHz or % of 20 dB bandwidth Output power < 125 mW / 21 dBm
2 25 kHz or 20 dB bandwidth 125 mW / 21 dBm < Output power <1 W / 30 dBm
Test setup
P

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span set to measurement frequency range
3. Detector set to peak and max hold
4. Resolution bandwidth is set small enough to resolve hopping channel emission spectra
5. The two adjacent channel peaks are marked
6. Channel separation is determined from frequency separation of markers
Test results
Channel separation [kHZ] Limit [kHZz] Result
1000 >%-923=615.3 PASS
Comments:

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 38 of 129




<& eurofins |

Frequency hopping channel separation

Carrier frequency separation acc. to FCC 15.247

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH

Operator: Matthias Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT GFSK, 2441/2442 MHz, modulated

Test Date: 2014-06-23

Verdict: PASS

Note 1: FCC part 15 section 247 (a)(1)

Note 2: Hopping mode
MultiView Spectrum D
O W 4577 s o VBW 100 ks Mode Auto FET

1 Frequency Sweep

6.45 dBm)|
2.44099230 GHz
0.05 dB

1.00000 MHz

M1 01

) -/ L

0 dBrn

N

CF 2.4415 GHz 1001 pts 220.0 kHz/

Span 2.2 MHz
P

Il )

Limit: > two-thirds of the 20 dB bandwidth ; Result: Pass
Date: 23.JUN.2014 14:19:00

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.5 Test Conditions and Results — Time of occupancy (Dwell Time)

Time of occupancy (Dwell time) acc. FCC 15.247 / IC RSS-210

Verdict: PASS

EUT requirement
rule parts and clause

Reference

FCC 15.247(a)(1)(iii) / IC RSS-210 A8.1

Test according to
measurement reference

Reference Method

FCC Public Notice DA 00-705

Test frequency range

Tested frequencies

2441 MHz

EUT test mode

DH5-Hop

Limits

Limit

Time of occupancy < 0.4 s within 0.4 s - Number of hopping channels

Test setup

Spectrum

EUT

Analyzer

Test procedure

a kbR

EUT set to test mode (Communication tester is used if needed)
Center frequency set to test channel center frequency
Span set to zero span and detector to peak and max hold

Resolution bandwidth is set to 100kHz and sweep time to observation period
Time of occupancy determined from number of peaks multiplied by single hop dwell time

Test results

Observation period [s]

No. of hops

Dwell time/hop [s]

Time of occupancy [s]

Limit[s] | Result

31.2

95

0.02872

0.27284

<04 PASS

Comments:

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Time of occupancy

Time of occupancy acc. to FCC part 15.247

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Jabra
Model: OTE20
Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik
Test Conditions: Tnom / Vnom
Mode: Tx, BT GFSK, 2441 MHz, modulated
Test Date: 2014-06-23
Verdict: PASS
Note 1: FCC part 15 section 247 (a)
Note 2: 95 events * 2.872 ms result: 272.84 ms
® RBW 1 MH: Delta 1 [T1 ]
VBW 1 MH: -0.47 dB
Ref 25 dB: Att 40 41 SWI 4 me 2Z.872000 ms
L 20 ffelat dE eal 1 gl
o .06 dEm
1 33.60D000 ns
= f i Iy
1 FK 10
VIEW _sa
30
LAy o Llbgt bt
- 50
60
70
Center 2.441 GHz 400 ns/
RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 0.28 dBm
Ref 25 dBm ntt 40 dB SWT 31.2 = 31.137600 =
20
10
15
) F
i H*’ T I
== | l l |
liy
- 50
|—c0
70
Center 2.441 GHz 3.12 s/

Comment: Burst length=2.872 ms
Date: 23.JUN.2014 14:47:17

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.6 Test Conditions and Results — Maximum peak conducted power

Maximum peak conducted power acc. FCC 15.247 / IC RSS-210 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(b)(1) / IC RSS-210 A8.4
Test according to Reference Method
MEESIEMENT FEETETEe FCC Public Notice DA 00-705

Tested frequencies

Test frequency range
I:LOW / I:MID/ I:HIGH

Measurement mode Peak
Maximum antenna gain 5 dBi = Limit correction = 0 dB
Limits
Limit Condition
1W (30 dBm) Number of hopping channels = 75
0.125W (21 dBm) 75 > Number of hopping channels = 15

The conducted output power limit specified above is based on the use of antennas with directional gains
that do not exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the
conducted output power from the intentional radiator shall be reduced below the stated values in the table,
as appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Test setup

Spectrum
Analyzer

EUT

Test procedure

EUT set to test mode (Communication tester is used if needed)

Center frequency set to test channel center frequency

Span set to twice the 20 dB bandwidth and detector to peak and max hold
Resolution bandwidth is set to 3 MHz

Peak conducted power is determined from peak of spectrum envelope

a bk wbdhpE
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Test results

Chamnel | FIo0UenoY [ yoitage | moge | Peckpower [Peak power [ Limit ['Maran [ g
Frow 2402 3.7VvDC DH5-Sngl 4,73 0.003 30 -25.27 | PASS
Fumip 2441 3.7VvDC DH5-Sngl 6.73 0.005 30 -23.27 | PASS
FrichH 2480 3.7VvDC DH5-Sngl 6.6 0.005 30 -23.40 | PASS
Frow 2402 3.7VvDC 2DH5-Sngl 253 0.002 30 -27.47 | PASS
Fumip 2441 3.7VvDC 2DH5-Sngl 4.81 0.003 30 -25.19 | PASS
FrichH 2480 3.7VvDC 2DH5-Sngl 4,76 0.003 30 -25.24 | PASS
Frow 2402 3.7VvDC 3DH5-Sngl 2.95 0.002 30 -27.05 | PASS
Fumip 2441 3.7VvDC 3DH5-Sngl 5.23 0.003 30 -24.77 | PASS
Frich 2480 3.7VvDC 3DH5-Sngl 5.28 0.003 30 -24.72 | PASS

Comments:

Test Report No.: GOM-1406-3920-TFC247BT-V01
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3.7 Test Conditions and Results — AC power line conducted emissions

Power line conducted emissions acc. FCC 47 CFR 15.207 / IC RSS-Gen

Verdict: PASS

Test according referenced Reference Method

standards ANSI C63.4
Fully configured sample scanned over Frequency range
the following frequency range 0.15 MHz to 30 MHz
Points of Application Application Interface
AC Mains LISN
EUT test mode AC-Powerline

Limits and results

Frequency [MHz] Quasi-Peak [dBuV] Result Average [dBuV] Result

0.15to 5 66 to 56* PASS 56 to 46* PASS

0.5t05 56 PASS 46 PASS

5to 30 60 PASS 50 PASS
Comments:

* Limit decreases linearly with the logarithm of the frequency.
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Conducted Emissions

EMI voltage test in the ac-mains according to FCC 15B

Project number: GOM-1406-3920

Manufacturer: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Unom: 120 V AC (AC/DC adaptor)
LISN: ESH2-Z5 N
Mode: charging
Test Date: 2014-06-25
Note:
Index 56
% = FCC15BAV =—— FCC15BQP —— RBW:9kHz, Neutral Max Average RBW: 9 kHz, Neutral Max Peak
80 f
70+
M~
60
~—
50-F ~——
~ 40 -
< 40T
a C
S 30f
AW T \
10 \/ l i N\u "uwv'vu
" \MWM ]
04
20 f
-30 -

150 k 300k 500 k600 k ™ 2M 3M 5M 10M 20M 30M

Frequency (Hz)
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Conducted Emissions

EMI voltage test in the ac-mains according to FCC 15B

Project number: GOM-1406-3920

Manufacturer: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Unom: 120 V AC (AC/DC adaptor)
LISN: ESH2-7Z5 L
Mode: charging
Test Date: 2014-06-25
Note:
Index 57
% = FCC15BAV =——— FCC15BQP ——— RBW:9kHz, Line 1 Max Average RBW: 9 kHz, Line 1 Max Peak
80
70
60
50 ~—
40

Voltage (dBuV)
w
o

[V, Al

-10

-20

-30
150 k 300k 500 k600 k ™ 2M 3M 5M 10M 20M 30M

Frequency (Hz)
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3.8 Test Conditions and Results — Band edge compliance

Band-edge compliance acc. FCC 15.247 / IC RSS-210 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(d) / IC RSS-210 A8.5
Test according to Reference Method
measurement reference FCC Public Notice DA 00-705

Tested frequencies

Test frequency range
I:LOW / I:HIGH

Measurement mode Peak
Limits
Limit Condition
<-20 dB/100 kHz Peak power measurement detector = Peak
<-30 dB/100 kHz Peak power measurement detector = RMS
Test setup
P

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span set around lower band edge and detector is set to peak and max hold
3. Resolution bandwidth is set to 100 kHz
4. Markers are set to peak emission levels within frequency band and outside frequency band
5. Band edge attenuation is determined from level difference
Test results

Channel Fr?&Llj_'ezr]‘Cy Mode Level [dBc] Limit [dBc] Margin [dB] Result
FLow 2402 DH5-Sngl -49.62 -20 -29.62 PASS
FricH 2480 DH5-Sngl -66.65 -20 -46.65 PASS
FLow 2402 DH5-Hop -49.2 -20 -29.20 PASS
Frich 2480 DH5-Hop -65.05 -20 -45.05 PASS
FLow 2402 2DH5-Sngl -42.84 -20 -22.84 PASS
FricH 2480 2DH5-Sngl -62.93 -20 -42.93 PASS
FLow 2402 2DH5-Hop -44.96 -20 -24.96 PASS
FricH 2480 2DH5-Hop -63.60 -20 -43.60 PASS

Test Report No.: GOM-1406-3920-TFC247BT-V01
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Product Service

FLow 2402 3DH5-Sngl -40.87 -20 -20.87 PASS

Frich 2480 3DH5-Sngl -63.03 -20 -43.03 PASS

FLow 2402 3DH5-Hop -44.63 -20 -24.63 PASS

Frich 2480 3DH5-Hop -62.66 -20 -42.66 PASS
Comments:
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Band-edge compliance — DH5-Sngl Fiow

Band-edge compliance of RF conducted emission acc. to FCC 15.247

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT GFSK, 2402MHz, modulated
Test Date: 2014-06-23

Verdict: PASS

Note 1: FCC part 15 section 247 (c)
Note 2: Single frequency mode

MultiView Spectrum D

Ref Level 10.00 dBm  Offset 7.00 dB & RBW 100 kHz
Att 13dB  SWT  50.19 p= VBW 100 kHz Mode Auto FFT

1 Frequency Sweep

M1[1] 3.56 dBm
i 2.40205000 GHz
D1[1] -49.62 dB

0 dem \ -2.06795 MHz

. J A e

CF 2.4 GHz 1001 pts 900.0 kHz/ Span 9.0 MH;
il J SHREREED W

Limit: Marker Delta value >20 dB; Result PASS
Date: 23.JUN.2014 13:23:23
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Band-edge compliance — DH5-Sngl Fygn

Band-edge compliance of RF conducted emission acc. to FCC 15.247

Project Number:

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

MultiView

GOM-1406-3920

GN Netcom A/S

Jabra

OTE20

Eurofins Product Service GmbH
Matthias Handrik

Tnom / Vnom

Tx, BT GFSK, 2480MHz, modulated
2014-06-23

PASS

FCC part 15 section 247 (c)
Single frequency mode

Spectrum

Ref Level 10.00 dBm  Offset 7.00 dB & RBW 100 kHz
Att

13dB  SWT  50.19 ys @ VBW 100 kHz  Mode Auto FFT

1 Frequency Sweep

M1 M1[1] 5.13 dBm|
2.48002050 GHz
D1[1] -66.65 dB
0 dem / \ 3.47952 MHz
-10 dDy \
”\N\f\fx/\%
o
w2

CF 2.4835 GHz

1001 pts 000.0 kHz/

Span 9.0 MHz
_— _—

| J Qi e

Limit: Marker Delta value >20 dB; Result PASS
Date: 23.JUN.2014 13:25:25
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Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 50 of 129




<& eurofins |

Band-edge compliance — DH5-Hop Fiow

Band-edge compliance of RF conducted emission acc. to FCC 15.247

Project Number: GOM-1406-3920

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Mode:
Test Date:
Verdict:
Note 1:
Note 2:

MultiView

0 dem

GN Netcom A/S

Jabra

OTE20

Eurofins Product Service GmbH
Matthias Handrik

Tnom / Vnom

Tx, BT GFSK, 2402MHz, modulated
2014-06-23

PASS

FCC part 15 section 247 (c)
Hopping frequency mode

Spectrum

Ref Level 10.00 dBm  Offset 7.00 dB & RBW 100 kHz
Att

13dB  SWT  50.19 p= VBW 100 kHz Mode Auto FFT
1 Frequency Sweep

M1

M1[1] 2.55 dBm

W\Qﬁ j/%i:s
7 2A591% MHz,

2.40197800 GHz

54

CF 2.4 GHz

1001 pts

Span 9.0 MHz
_— _—

Limit: Marker Delta value >20 dB; Result PASS

Date: 23.JUN.2014 13:57:31
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Band-edge compliance — DH5-Hop Fycn

Band-edge compliance of RF conducted emission acc. to FCC 15.247

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT GFSK, 2480MHz, modulated
Test Date: 2014-06-23

Verdict: PASS

Note 1: FCC part 15 section 247 (c)
Note 2: Hopping frequency mode

MultiView Spectrum D

Ref Level 10.00 dBm  Offset 7.00 dB & RBW 100 kHz
Att 13dB  SWT  50.19 p= VBW 100 kHz Mode Auto FFT

1 Frequency Sweep

| mM1[1] 5.10 dBm
4 2.47990360 GHz|
V\"\ D1[1] -65.05 dB

3.59640 MHz,

N Ww\f\,\\,\f/’ \

o1
60 df

S

70 dl W /K_\’\ W/\\/\W/f
-80d

w2
CF 2.4835 GHz 1001 pts 900.0 kHz/ Span 0.0 Wiz |

il J SRR W

Limit: Marker Delta value >20 dB; Result PASS
Date: 23.JUN.2014 13:54:32
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Band-edge compliance — 2-DH5-Sngl F ow

Band-edge compliance of RF conducted emission acc. to FCC 15.247

Project Number: GOM-1406-3920

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Mode:
Test Date:
Verdict:
Note 1:
Note 2:

MultiView

0 dem

GN Netcom A/S

Jabra

OTE20

Eurofins Product Service GmbH
Matthias Handrik

Tnom / Vnom

TX, BT m/4-DQPSK, 2402MHz, modulated
2014-06-23

PASS

FCC part 15 section 247 (c)

Single frequency mode

Spectrum

Ref Level 10.00 dBm Offset 7.00dB
Att
1 Frequency 3

13dB  SWT  50.19 p=
Weep

RBW 100 kHz
VBW 100 kHz  Mode Auto FFT

M1[1]

D1[1] -42.84 dB

-1.95 dBm)
2.40196000 GHz

-1.96004 MHz

Pl

S

CF 2.4 GHz

1001 pts

000.0 kHz/

Span 9.0 MHz
_— _—

N

)

Limit: Marker Delta value >20 dB; Result PASS

Date: 23.JUN.2014 13:25:44
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Band-edge compliance — 2-DH5-Sngl Fygn

Band-edge compliance of RF conducted emission acc. to FCC 15.247

Project Number: GOM-1406-3920

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Mode:
Test Date:
Verdict:
Note 1:
Note 2:

MultiView

13dB  SWT  50.19 p=
1 Frequency Sweep

GN Netcom A/S

Jabra

OTE20

Eurofins Product Service GmbH
Matthias Handrik

Tnom / Vnom

Tx, BT m/4-DQPSK, 2480MHz, modulated
2014-06-23

PASS

FCC part 15 section 247 (c)
Single frequency mode

Spectrum

Ref Level 10.00dBm Offset 7.00 dB
Att

RBW 100 kHz
VBW 100 kHz  Mode Auto FFT

M1[1]

D1[1]

-0.41 dBm)
2.48015530 GHz
-62.93 dB|
3.39856 MHz

CF 2.4835 GHz

1001 pts 000.0 kHz/

Span 9.0 MHz
_— _—

N

)

Limit: Marker Delta value >20 dB; Result PASS
Date: 23.JUN.2014 13:27:30
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Band-edge compliance — 2-DH5-Hop F ow

Band-edge compliance of RF conducted emission acc. to FCC 15.247

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT 11/4-DQPSK, 2402MHz, modulated
Test Date: 2014-06-23

Verdict: PASS

Note 1: FCC part 15 section 247 (c)
Note 2: Hopping frequency mode

MultiView Spectrum D

Ref Level 10.00 dBm  Offset 7.00 dB & RBW 100 kHz
Att 13dB  SWT  50.19 p= VBW 100 kHz Mode Auto FFT

1 Frequency Sweep

M1[1] -1.63 dBm
2.40195100 GHz
D1[1] -44.96 dB

1

0 dem M -1.95105 MHz

sod /1
N \Jﬂ /M
@L«J‘W (\W v W
-0 dB
vl
CF 2.4 GHz 1001 pts 900.0 kHz/ Span 9.0 MH;
il J SHREREED W

Limit: Marker Delta value >20 dB; Result PASS
Date: 23.JUN.2014 13:47:57
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Band-edge compliance — 2-DH5-Hop Fygn

Band-edge compliance of RF conducted emission acc. to FCC 15.247

Project Number: GOM-1406-3920

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Mode:
Test Date:
Verdict:
Note 1:
Note 2:

MultiView

GN Netcom A/S

Jabra

OTE20

Eurofins Product Service GmbH
Matthias Handrik

Tnom / Vnom

TX, BT m/4-DQPSK, 2480MHz, modulated

2014-06-23

PASS

FCC part 15 section 247 (c)
Hopping frequency mode

Spectrum

Ref Level 10.00dBm Offset 7.00 dB
Att

13dB SWT  50.19ps

1 Frequency Sweep

RBW 100 kHz

VBW 100 kHz  Mode Auto FFT
M1[1] -1.30 dBm)|
2.48013740 GHz
D1[1] -63.60 dB

342554 MHz

o AN e

CF 2.4835 GHz

1001 pts 900.0 kHz/ Span 9.0 MHz
_— _

N

] QR W

Limit: Marker Delta value >20 dB; Result PASS

Date: 23.JUN.2014 13:49:25
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Band-edge compliance — 3-DH5-Sngl Fiow

Band-edge compliance of RF conducted emission acc. to FCC 15.247

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT 8DPSK, 2402MHz, modulated
Test Date: 2014-06-23

Verdict: PASS

Note 1: FCC part 15 section 247 (c)
Note 2: Single frequency mode

MultiView Spectrum D

Ref Level 10.00 dBm  Offset 7.00 dB & RBW 100 kHz
Att 13dB  SWT  50.19 p= VBW 100 kHz Mode Auto FFT

1 Frequency Sweep

M1[1] -1.58 dBm
2.40194210 GHz
D1[1] -40.87 dB

M1

0 dem r—,\%\ -1.96906 MHz

il L

CF 2.4 GHz 1001 pts 900.0 kHz/ Span 9.0 MH;
| J Qi e

Limit: Marker Delta value >20 dB; Result PASS
Date: 23.JUN.2014 13:31:15
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Band-edge compliance — 3-DH5-Sngl Fyign

Band-edge compliance of RF conducted emission acc. to FCC 15.247

Project Number: GOM-1406-3920

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

MultiView

GN Netcom A/S

Jabra

OTE20

Eurofins Product Service GmbH
Matthias Handrik

Tnom / Vnom

Tx, BT 8DPSK, 2480MHz, modulated
2014-06-23

PASS

FCC part 15 section 247 (c)
Single frequency mode

Spectrum

Ref Level 10.00dBm Offset 7.00 dB
Att 13dB  SWT  50.19 p=

1 Frequency Sweep

RBW 100 kHz
VBW 100 kHz  Mode Auto FFT

M1[1] 0.65 dBm

D1[1]

2.47994860 GHz
-63.03 dB|
3.58745 MHz

CF 2.4835 GHz

1001 pts 000.0 kHz/

Span 9.0 MHz
_— _—

N

)

Limit: Marker Delta value >20 dB; Result PASS
Date: 23.JUN.2014 13:34:18
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Band-edge compliance — 3-DH5-Hop F ow

Band-edge compliance of RF conducted emission acc. to FCC 15.247

Project Number: GOM-1406-3920

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

Mode:
Test Date:
Verdict:
Note 1:
Note 2:

MultiView

Ref Level 10.00dBm Offset 7.00 dB
Att

13dB  SWT  50.19 p=
1 Frequency Sweep

GN Netcom A/S

Jabra

OTE20

Eurofins Product Service GmbH
Matthias Handrik

Tnom / Vnom

Tx, BT 8DPSK, 2402MHz, modulated
2014-06-23

PASS

FCC part 15 section 247 (c)
Hopping frequency mode

Spectrum

RBW 100 kHz
VBW 100 kHz  Mode Auto FFT

M1[1]

D1[1]

0 dem

-2.60 dBm)
2.40192410 GHz
-44.63 dB|

-2.21178 MHz

D1

YA
(LN

70 dBm

CF 2.4 GHz

1001 pts 000.0 kHz/

Span 9.0 MHz
_— _—

N

)

Limit: Marker Delta value >20 dB; Result PASS
Date: 23.JUN.2014 13:43:45
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Band-edge compliance — 3-DH5-Hop Fyign

Band-edge compliance of RF conducted emission acc. to FCC 15.247

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT 8DPSK, 2480MHz, modulated
Test Date: 2014-06-23

Verdict: PASS

Note 1: FCC part 15 section 247 (c)
Note 2: Hopping frequency mode

MultiView Spectrum D

Ref Level 10.00 dBm  Offset 7.00 dB & RBW 100 kHz
Att 13dB  SWT  50.19 p= VBW 100 kHz Mode Auto FFT

1 Frequency Sweep

M1[1] -0.35 dBm
2.48009240 GHz
M1 D1[1] -62.66 dB

WW\ 3.73129 MHz
-10 dBm

-60 dBrm
\\'\/\/\dw_/ DL
-70 dBm \/\/S\I\IV‘J\\ i

CF 2.4835 GHz 1001 pts 900.0 kHz/ Spﬁ;n 9.0 MH;
il ] QR e

Limit: Marker Delta value >20 dB; Result PASS
Date: 23.JUN.2014 13:40:53
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3.9 Test Conditions and Results — Conducted spurious emissions

Conducted spurious emissions acc. FCC 15.247 / IC RSS-210 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(d) / IC RSS-210 A8.5
Test according to Reference Method
ECBLUEREN CI2ENEE FCC Public Notice DA 00-705

Tested frequencies

Test frequency range
10 MHz — 10™ Harmonic

Measurement mode Peak
Limits
Limit Condition
<-20 dB/100 kHz Peak power measurement detector = Peak
<-30 dB/100 kHz Peak power measurement detector = RMS
Test setup
Spectrum
Analyzer EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)

2. Span it set according to measurement range

3. Resolution bandwidth is set to 100 kHz and detector to peak and max hold

4. Markers are set to peak emission levels within frequency band

5. Emission level is determined by second marker on emission peak

6. Attenuation is determined from level difference

Test results
cramel | oo | wose [ Fpe | e Pt | i |y | Reset
FLow 2402 DH5-Sngl No significant spurious emissions PASS
Fuio 2441 DH5-Sngl No significant spurious emissions PASS
Frich 2480 DH5-Sngl No significant spurious emissions PASS
Flow 2402 | 3DH5-Sngl | 3043.66 | -47.40 065 | -19.4 | 2800 | PASS
Fuip 2441 3DH5-Sngl No significant spurious emissions PASS
FricH 2480 3DH5-Sngl No significant spurious emissions PASS
Comments:
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Conducted spurious emissions — DH5-Sngl F ow

Conducted spurious emission acc. to FCC part 15.247

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT GFSK, 2402 MHz, modulated
Test Date: 2014-06-23

Verdict: PASS

Note 1: FCC part 15 section 247 (d)
Note 2:

RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 3.%4 dBm

pef 10 dBEm Att 30 dB SWT 10 s 2.400580000 GHz
offsfet 7 dB =
-0
10 i
D1 -1¢.1 dBm

20
T

—40

|- 50 i =t e e o

WNW.—M’*MMW“«‘-

— 60

—"70

F-80

Start 10 MHz 699 MHz/ Stop 7 GHz

REBW 100 kHz
VBW 300 kHz

Ref 10 dBm Att 30 dB SWT 10 s

_O I

—10

D2 -16.|1 dBm

—20
1 PK
CLRWR [—30

—40

T

2ex | PSR b a ey f e sy s
VIEW ,wﬁ.M,MMM

F-¢60

- 70

—80

Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 23.JUN.2014 14:54:24
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Conducted spurious emissions — DH5-Sngl Fyp

Conducted spurious emission acc. to FCC part 15.247

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT GFSK, 2441 MHz, modulated
Test Date: 2014-06-23

Verdict: PASS

Note 1: FCC part 15 section 247 (d)
Note 2:

RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 6.Z23 dBm

pef 10 dBEm Att, 30 dB SWT 10 s 2.442520000 GHz
offeet 7 dB r
-0
10 i
D1 -13.]8 dBm

20

B [
—40
| — 50 gt 2 AbrA b A
T B R i T e
— 60
—"70
F-80
Start 10 MHz 699 MHz/ Stop 7 GHz

REBW 100 kHz
VBW 300 kHz
Ref 10 dBm Att 30 dB SWT 10 s
—10
D2 —-13.]38 dBm

—20

1 PK

CLRWER [ 30

-40 food ]
2ex | o et ra i P, S ¥ tantiteidsl
VIEW Fery oty - o ‘;‘v",

F-¢60

- 70

—80

Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 23.JUN.2014 14:57:36
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Conducted spurious emissions — DH5-Sngl Fyeh

Conducted spurious emission acc. to FCC part 15.247

Project Number: GOM-1406-3920

Applicant:
EUT Nam
Model:

Test Site:
Operator:

e:

Test Conditions:

Mode:
Test Date
Verdict:
Note 1:
Note 2:

&

GN Netcom A/S

Jabra

OTE20

Eurofins Product Service GmbH
Matthias Handrik

Tnom / Vnom

Tx, BT GFSK, 2480 MHz, modulated
2014-06-23

PASS

FCC part 15 section 247 (d)

RBW 100 kHz
VBW 300 kHz

pef 10 dBEm Att, 30 dB SWT 10 s

Marker 1 [T1
6.08 dBm
2.484460000 GHz

offg

D1 -13.|2 dBm

T

—40

| =0 PRV WO P Y

— 60

—"70

F-80

Start 10 MHz 699 MHz/ Stop 7 GHz

REBW 100 kHz
VBW 300 kHz

Ref 10 dBm Att 30 dB SWT 10 s

-0

—10

D2 -13.[9 dBm

—20
1 PK
CLRWR [—30

40 rvna\(d‘°j J=¥?‘&
2ex | . MWWMW
VIEW [PV PSP Sy, o

F-¢60

- 70

—80

Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 23.JUN.2014 15:01:22
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Conducted spurious emissions — 3-DH5-Sngl Fiow

Conducted spurious emission acc. to FCC part 15.247

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT 8DPSK, 2402 MHz, modulated
Test Date: 2014-06-23

Verdict: PASS

Note 1: FCC part 15 section 247 (d)
Note 2:

RBW 100 kHz Marker 2 [T1 ]
VBW 300 kHz -47_.40 dBm
pef 10 dBEm Att 30 dB SWT 10 s 3.043660000 GHz
offget 7 dB 1' Marker 1 [T1|]
-0 TES dEm
| 10 400580000 GH ]
—o o I, [ R i M= =4
EEm
—40 5
| — 50 !\ PPN WL S T o A
[Pty P e B
— 60
—"70
F-80
Start 10 MHz 699 MHz/ Stop 7 GHz
REBW 100 kHz
VBW 300 kHz
Ref 10 dBm Att 30 dB SWT 10 s
-0
—10
L -5 n2 16 4 dem
1 PK
CLRWR [—30
[— 10 P T ™
2ex | . MWMM
VIEW |adgmasomll- A o]
F-¢60
- 70
—80
Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 23.JUN.2014 15:10:53

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 65 of 129




&% eurofins

Conducted spurious emissions — 3-DH5-Sngl Fyp

Conducted spurious emission acc. to FCC part 15.247

Project Number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Jabra

Model: OTE20

Test Site: Eurofins Product Service GmbH
Operator: Matthias Handrik

Test Conditions: Tnom / Vnom

Mode: Tx, BT 8DPSK, 2441 MHz, modulated
Test Date: 2014-06-23

Verdict: PASS

Note 1: FCC part 15 section 247 (d)
Note 2:

RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 3.Z20 dBm

ref 10 dBm ATt 30 dB SWT 10 s 2.442520000 GHz
offeet 7 dB ¥
-0
10
D1 -16.[3 dBm

20

B [
40
- 50 S N L FLLIN A,
60
70
80
Start 10 MHz 699 MHz/ Stop 7 GHz

REW 100 kHz
VBW 300 kHz
Ref 10 dEm Att 20 dB SWT 10 =
-0
10
Dz -16.[8 dBm

—z0
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CLRWER [ 30

—40 T
oy =y

2 px | . MWMMWW
VIEW |4, I e

F-¢60

- 70

—80

Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 23.JUN.Z2014 15:08:10
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Conducted spurious emissions — 3-DH5-Sngl FygH

Conducted spurious emission acc. to FCC part 15.247

Project Number: GOM-1406-3920

Applicant:
EUT Name:
Model:
Test Site:
Operator:
Test Conditions:
Mode:

Test Date:
Verdict:
Note 1:
Note 2:

&

GN Netcom A/S

Jabra

OTE20

Eurofins Product Service GmbH
Matthias Handrik

Tnom / Vnom

Tx, BT 8DPSK, 2480 MHz, modulated
2014-06-23

PASS

FCC part 15 section 247 (d)

RBW 100 kHz
VBW 300 kHz

Marker 1

[T1 1]

1.76 dBm

pef 10 dBEm Att 30 dB SWT 10 s 2.484460000 GHz
offeet 7 dB L

=il '

F-10

1 D] —-18.[2 dBm
T

—40

|50 .. PopgePinn, P e

MWWMW

— 60

—"70

F-80

Start 10 MHz 699 MHz/ Stop 7 GHz

REBW 100 kHz
VBW 300 kHz

Ref 10 dBm Att 30 dB SWT 10 s

-0

—10

1 D2 -18.12 dBm
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CLRWR [—30

|- 40 e ey
2 px oo RN o IR o Ry Syt

- 50
VIEW |l S e —-‘.wv)
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- 70

—80

Start 7 GHz 1.9 GHz/ Stop 26 GHz
Date: 23.JUN.2014 15:04:32
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3.10 Test Conditions and Results — Transmitter radiated emissions

Transmitter radiated emissions acc. FCC 47 CFR 15.247 / IC RSS-210

Verdict: PASS

Test according referenced

standards

Reference Method

FCC 15.247(d) / IC RSS-210 A8.5

Test according to

measurement reference

Reference Method

FCC Public Notice DA 00-705 / ANSI C63.4

Test frequency range

Tested frequencies

30 MHz — 10™ Harmonic

Limits
Frequency range [MHZz] Detector Limit [puV/m] [ dIIB_LrT\]/i}m] Limit Distance [m]
30-88 Quasi-Peak 100 40 3
88 — 216 Quasi-Peak 150 43.5 3
216 — 960 Quasi-Peak 200 46 3
960 — 1000 Quasi-Peak 500 54 3
> 1000 Average 500 54 3

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a), must also comply
with the radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).
When average radiated emission measurements are specified, including average emission measurements
below 1000 MHz, there also is a limit on the peak level of the radio frequency emissions. The limit on peak
radio frequency emissions is 20 dB above the maximum permitted average emission limit applicable to the

equipment under test.

Test setup
A . .
Semi-anechoic Chamber
% |
[ ] | EUT
L] ‘ | I
Turn | table
—_— Ground Plane _—
A A A
Amplifier Measurement
Matrix Receiver

Test Report No.: GOM-1406-3920-TFC247BT-V01
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Test procedure

1. EUT set to test mode (Communication tester is used if needed)

2. Span it set according to measurement range

3. Resolution bandwidth below 1 GHz is set according to CISPR 16 with peak/quasi-peak detector

and RBW of 1 MHz with peak/average detector is used above 1 GHz
4. Markers are set to peak emission levels within restricted bands
Test results
Channel Fr([el\(jlllj_'ezr]]cy Mode E?R/if:zi?n [ dtﬁ\\/ﬁ:n] Det. | Pol. [ dtI)_LT/i/tm] LirT[1riTt]]ciist. M[zré:jlin

FricH 2480 3DH5-Sngl | 2483.5 54.70 pk | ver | 74.00 3 -19.30
Fhich 2480 3DH5-Sngl 2483.5 43.79 RMS | ver 54.00 3 -10.21
FricH 2480 3DH5-Sngl | 2483.5 61.47 pk | hor | 74.00 3 -12.53
FricH 2480 3DH5-Sngl | 2483.5 51.21 | RMS | hor | 54.00 3 -02.79
Fhich 2480 3DH5-Sngl 4960 52.93 pk ver 74.00 3 -21.07
Fhich 2480 3DH5-Sngl 4960 45.06 avg ver 54.00 3 -08.94
Fhich 2480 3DH5-Sngl 4960 56.67 pk hor 74.00 3 -17.33
Fhich 2480 3DH5-Sngl 4960 49.05 avg hor 54.00 3 -04.95
Fuip 2441 3DH5-Sngl 4882 52.68 pk ver 74.00 3 -21.32
Fuip 2441 3DH5-Sngl 4882 44.08 avg ver 54.00 3 -09.92
Fuip 2441 3DH5-Sngl 4882 56.48 pk hor 74.00 3 -17.52
Fuip 2441 3DH5-Sngl 4882 48.27 avg hor 54.00 3 -05.73
FLow 2402 3DH5-Sngl 4800 50.58 pk ver 74.00 3 -23.42
Fhich 2480 DH5-Sngl 2483.5 53.57 pk ver 74.00 3 -20.43
Fhich 2480 DH5-Sngl 2483.5 45.50 RMS | ver 54.00 3 -08.50
Fhich 2480 DH5-Sngl 2483.5 60.79 pk hor 74.00 3 -13.21
FricH 2480 DH5-Sngl 2483.5 53.26 | RMS | hor | 54.00 3 -00.74
Frich 2480 DH5-Sngl 4960 56.03 pk ver 74.00 3 -17.97
Frich 2480 DH5-Sngl 4960 51.37 avg ver 54.00 3 -02.63
Frich 2480 DH5-Sngl 4960 57.45 pk hor 74.00 3 -16.55
FricH 2480 DH5-Sngl 4960 5296 | avg | hor | 54.00 3 -01.04
FricH 2480 DH5-Sngl 12390 49.88 pk | ver | 74.00 3 -24.12
Fumip 2441 DH5-Sngl 4882 58.14 pk ver 74.00 3 -15.86
Fumip 2441 DH5-Sngl 4882 53.18 avg ver 54.00 3 -00.82
Fuio 2441 DH5-Sngl 4882 54.88 pk | hor | 74.00 3 -19.12
Fumip 2441 DH5-Sngl 4882 49.25 avg hor 54.00 3 -04.75
Fumip 2441 DH5-Sngl 12200 48.12 pk ver 74.00 3 -25.88
FLow 2402 DH5-Sngl 4804 53.73 pk ver 74.00 3 -20.27

Test Report No.: GOM-1406-3920-TFC247BT-V01
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Product Service

Frow 2402 DH5-Sngl 4804 47.93 avg | ver | 54.00 3 -06.07

Frow 2402 DH5-Sngl 4804 55.99 pk hor | 74.00 -18.01

Frow 2402 DH5-Sngl 4804 51.28 avg | hor | 54.00 3 -02.72
Comments: * Physical distance between EUT and measurement antenna.
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3.11 Test Conditions and Results — Receiver radiated emissions

Receiver radiated emissions acc. IC RSS-210

Verdict: PASS

Test according referenced
standards

Reference Method

IC RSS-210 A8.5

Test according to
measurement reference

Reference Method

ANSI| C63.4

Test frequency range

Tested frequencies

30 MHz — 3™ Harmonic

EUT test mode Receive
Limits
Frequency range [MHZz] Detector Limit [uV/m] Limit [dBuV/m] Limit Distance [m]
30 - 88 Quasi-Peak 100 40 3
88 — 216 Quasi-Peak 150 43.5 3
216 - 960 Quasi-Peak 200 46 3
960 — 1000 Quasi-Peak 500 54 3
> 1000 Average 500 54 3
Test setup
A . .
Semi-anechoic Chamber
% |
[] I EUT
L] ‘ | I
Turn| table
—_— Ground Plane E—
T T T =]
Amplifier Measurement
Matrix Receiver
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Test procedure

1. EUT set to receive mode (Communication tester is used if needed)
Span it set according to measurement range

n

3. Resolution bandwidth below 1 GHz is set according to CISPR 16 with peak/quasi-peak detector
and RBW of 1 MHz with peak/average detector is used above 1 GHz

4. Markers are set to peak emission levels

Test results

Channel Frequency | Emission | Emission Level | Emission Level Det Limit Margin

[MHZ] [MHZ] [dbuV/m] [uV/m] ' [LV/m] [LV/m]

Fuip 2441 884.8 36.27 65.1 pk 200 -134.90
Comments:

* Physical distance between EUT and measurement antenna.
** Emission level corresponds to ambient noise floor

Test Report No.: GOM-1406-3920-TFC247BT-V01
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ANNEX A  Transmitter radiated spurious emissions
Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; GFSK; Ch.: 0
Test Date: 2014-06-25
Note:
Index 21
m— FCC 15.209 AV 11 m— FCC 15.209 AV 2 m— FCC 15.209 AV 3 m— FCC 15.209 AVr4 = FCC 15.209 AVr5
e FCC 15.209 AVI6 === FCC 15.209 AVr7 === FCC 15209 AVI8 === FCC 15209 AVIQ = FCC 15.209 AVr10
— FCC 15.209 AVri1 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
110 f
100+
90
g wof
> ¢
2
S 70
=] L
Q -
g r
E 60 N
f— —T—- — 1 —
w S0
40 - . Ty
- UL oA A Al N AR
30
20 f
1G 15G 2G 25G 3G 35G 4G

Frequency (Hz)
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Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; GFSK; Ch.: 0
Test Date: 2014-06-25
Note: lower bandedge
Index 22
—— FCC 15.209 AV r8 FCC 15.247 Peak vi —— RBW: 1 MHz, Vertical Max Peak —— RBW: 1 MHz, Vertical Max RMS

110 f

100 f

90 f
—~ 80 -
E L
é L
g ol
8 r
W 501

40 - NYanatd /

304

= — o o~ o~
201+
23G 232G 234G 236G 238G 24G

Frequency (Hz)
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; GFSK; Ch.: 0
Test Date: 2014-06-24
Note:
Index 5
m— FCC 15.209 AV 1 m——— FCC 15.209 AVr2 === FCC 15.209 AVr3 === FCC15.209 AVr4 == FCC 15.209 AVI5
— FCC 15209 AVI6 == FCC 15.209 AVr7 — FCC 15.209 AV 8 — FCC 15209 AVI9 = FCC 15.209 AVr10
m— FCC 15.209 AV 11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
110+
100 f
90 f
£ 8of
>
8 70t
3
2 r
E 601
% 50+ \
N AMAVAMM
C MWWWWRMW“
SV INIAPINIS S ST W RO TR DYV Y L
30+
201
1G 15G 2G 25G 3G 35G 4G

Frequency (Hz)
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Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; GFSK; Ch.: 0
Test Date: 2014-06-24
Note: lower bandedge
Index 6
120 —— FCC 15.209 AV r8 FCC15.247 Peakvli ——— RBW: 1 MHz, Horizontal Max Peak —— RBW: 1 MHz, Horizontal Max RMS
110 f
100 f
90 f
80 f
§ 720t 1
g //I
)
o N
o ol
40 W%WWWWWWWWA /
301
= JR_,_,M,/\*WMJ\
20
10 f
0 C

23G 232G 234G 236G 238G 24G

Frequency (Hz)
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GN Netcom A/S

Bluetooth headset

Jabra/ OTE20

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 22°C, Vnom: 3.7V DC (battery)

Index 23

Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; GFSK; Ch.: 0
Test Date: 2014-06-25
Note:
—— FCC15.209 AVr14 FCC 15209 AVr15 ~=——— FCC15.209 AVr16 =——— FCC15.209 AVr17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
110
100+
90+
= L
S 80
> T
g L]
3 70+
2 B
S N
3 60
w N 1
50
L MWWWW
C Y e
VNMWW"”"V\MWV\
40+ WWL’M
301
4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.804 GHz 53.73 dBuV/m 74 dBuV/m -20.27 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.804 GHz 47.93 dBuVv/m 54 dBuV/m -6.07 dB Pass
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GN Netcom A/S

Bluetooth headset

Jabra/ OTE20

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 22°C, Vnom: 3.7V DC (battery)

Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; GFSK; Ch.: 0
Test Date: 2014-06-24
Note:
Index 7
—— FCC 15.209 AVri14 FCC 15209 AVr15 =——— FCC 15209 AVr16 =——— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
110
100+
90+
= L
S 80
> T
g L
3 70+
2 C
S L
3 60
w N
50
- s A v
L WWW«/VW\/W
40 t A AN
301
4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.804 GHz 55.99 dBuV/m 74 dBuV/m -18.01 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.804 GHz 51.28 dBuV/m 54 dBuV/m -2.72 dB Pass
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Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; GFSK; Ch.: 0
Test Date: 2014-06-25
Note:
Index 40
m—— FCC 15.209 AVr18 === FCC 15.209 AVI19 === FCC15.209 AVI20 = FCC 15.209 AVr21 FCC 15.209 AVr22
— FCC 15.209 AV 23 — FCC 15.209 AV r24 FCC 15.247 Peak v1 —— RBW: 1 MHz, Vertical Max Peak
110
100
90+
E; 80+
g r
3 70+
w r
] r
8 60
i
501
r fea At i, o
40 WNW‘ | LJAMWAMMWMW MWWWWMMWMWWW MNW
30+
8G 9G 10G 1G 12G 13G 14 G 15G 16 G 17G

Frequency (Hz)
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Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GN Netcom A/S

Bluetooth headset

Jabra/ OTE20

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 22°C, Vnom: 3.7V DC (battery)
Schwarzbeck BBHA 9120D, Horizontal
1 m converted to 3m

Mode: TX; GFSK; Ch.: 0
Test Date: 2014-06-25
Note:
Index 51
— FCC15209AVr18 ——— FCC15209AVr19 ——— FCC15209AVr20 ——— FCC 15.209 AVr21 FCC 15.209 AV22
——— FCC15209AVr23 ——— FCC 15.209 AVr24 FCC15.247 Peakvi ——— RBW: 1 MHz, Horizontal Max Peak
110
100+
90+t
a L
< 80
s 80T
R
3 1
3 70
o 70T
Loor
S T
§ 6o
i
501
N MMWNMWW
40+ | | bt gy ottt AN AL M il
PN T T
30+
8G 9G 10G 1aG 12G 13G 14G 15G 16G 17G

Frequency (Hz)
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Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: Im
Mode: TX; GFSK; Ch.: 0
Test Date: 2014-06-25
Note:
— FCC 15.209 AV 25 FCC15209 AVr26 = FCC 15.209 AV r27 FCC 15.247 Peak vi

—— RBW: 100 kHz, Vertical Max Peak

Index 41

110

90

o]
o

~
o

D
o

Electrical Field (dBpV/m)

40

30

5

®
o)

199G 20G 21G 22G 23G 24G

Frequency (Hz)

25G

265G
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Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: Im
Mode: TX; GFSK; Ch.: 0
Test Date: 2014-06-25
Note:
— FCC 15.209 AV 25 FCC15209 AVr26 = FCC 15.209 AV r27 FCC 15.247 Peak vi

—— RBW: 100 kHz, Horizontal Max Peak

Index 50

110

90

o]
o

~
o

D
o

Electrical Field (dBpV/m)

40 e

WAMW /Nr Mo,

30

3
o)

18G 19G 20G 21G

22G 23G 24 G

Frequency (Hz)

25G

265G

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; GFSK; Ch.: 39
Test Date: 2014-06-25
Note:
Index 26
m— FCC 15.209 AV 1 m——— FCC 15.209 AVr2 === FCC 15.209 AVr3 === FCC15.209 AVr4 == FCC 15.209 AVI5
m—— FCC 15209 AVI6 === FCC15.209 AVr7 === FCC15.209 AVr8 === FCC15.209 AVr9 == FCC15.209 AVr10
m— FCC 15.209 AV 11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
110+
100 f
90 f
£ 8of
>
8 70t
3
2 r
E 601
% 50
40 : A P
[ WWMMMWMWWVMA
304
201
1G 15G 2G 25G 3G 35G 4G

Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; GFSK; Ch.: 39
Test Date: 2014-06-25
Note:
Index 38
m— FCC 15.209 AV 1 m——— FCC 15.209 AVr2 === FCC 15.209 AVr3 === FCC15.209 AVr4 == FCC 15.209 AVI5
— FCC 15209 AVI6 == FCC 15.209 AVr7 — FCC 15.209 AV 8 — FCC 15209 AVI9 = FCC 15.209 AVr10
m— FCC 15.209 AV 11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
110+
100 f
90 f
£ 8of
>
g 7 R
3
2 r
E 601
% 50
40 B lah L
C WMWNWWWMMWWW
304
201
1G 15G 2G 25G 3G 35G 4G

Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GN Netcom A/S

Bluetooth headset

Jabra/ OTE20

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 22°C, Vnom: 3.7V DC (battery)

Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; GFSK; Ch.: 39
Test Date: 2014-06-25
Note:
Index 24
—— FCC 15.209 AVri14 FCC 15209 AVr15 == FCC15209 AVr16 =——— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
110
100+
90+
= L
S 80
> T
g L
3 70+
2 C
S N
L.Ej 60 - &
%0 : \/vv\/J\W\A!w
N WW/\J\«W\]\\/\/J\NL
N \/\VJ\,/\«/VVWW’\/VM”VW\’M/MMM
C W AN A r A
40 - WW\A/\’W
301
4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.882 GHz 58.14 dBuV/m 74 dBuV/m -15.86 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.882 GHz 53.18 dBuV/m 54 dBuV/m -0.82 dB Pass

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GN Netcom A/S

Bluetooth headset

Jabra/ OTE20

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 22°C, Vnom: 3.7V DC (battery)

Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; GFSK; Ch.: 39
Test Date: 2014-06-24
Note:
Index 8
—— FCC 15.209 AVri14 FCC 15209 AVr15 =——— FCC 15209 AVr16 =——— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
110
100+
90+
= L
S 80
> T
g L
3 70+
2 C
S N
3 60
w N
50
5 RSPy Ve S WEVWAN TVl
B WW
L USRIy AT T L e e
40 /\/«\A.N\/\/\A/\«A/V\MNW
301
4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.882 GHz 54.88 dBuV/m 74 dBuV/m -19.12 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.882 GHz 49.25 dBuVv/m 54 dBuV/m -4.75 dB Pass

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GN Netcom A/S

Bluetooth headset

Jabra/ OTE20

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 22°C, Vnom: 3.7V DC (battery)
Schwarzbeck BBHA 9120D, Vertical
1 m converted to 3m

Mode: TX; GFSK; Ch.: 39
Test Date: 2014-06-25
Note:
Index 43
—— FCC15209AVr18 ——— FCC15209AVr19 =——— FCC15209AVr20 ——— FCC15.209 AVr21 FCC 15.209 AV 22
—— FCC 15209 AVr23 ~——— FCC 15.209 AVr24 FCC 15.247 Peakvl ——— RBW: 1 MHz, Vertical Max Peak
110
100+
90
£
S 80
2
m
3 — L
3 70
2 B
S N
3 60
w N
501 1
N M,LNMWMM T e hay
otk |- o purda e, iy MWWMWW
il AP PR
301
8G 9G 10G 1G 12G 13G 14G 15G 16 G 17G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
12.2 GHz 48.12 dBuV/m 74 dBuV/m -25.88 dB Pass
Frequency
12.2 GHz

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GN Netcom A/S

Bluetooth headset

Jabra/ OTE20

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 22°C, Vnom: 3.7V DC (battery)
Schwarzbeck BBHA 9120D, Horizontal
1 m converted to 3m

Mode: TX; GFSK; Ch.: 39
Test Date: 2014-06-25
Note:
Index 48
—— FCC15209 AVr18 =——— FCC15209 AVH9 = FCC15209 AVI20 = FCC 15209 AVr21 FOC 15.209 AVr22
— FCC15209AVI23 ——— FCC 15.209 AVr24 FOC 15.247 Peakvl ——— RBW: 1 MHz, Horizontal Max Peak
110
100+
90+t
a C
< 80
s 80T
R
E 1
3 70
o 70T
Loor
g T
§ 6o
i
501
i | A oA g
401 " g A A NS Il i e [ il et
MWMMW’"“”
30+
8G 9G 10G 1aG 12G 13G 14G 15G 16G 176G

Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GN Netcom A/S

Bluetooth headset

Jabra/ OTE20

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 22°C, Vnom: 3.7V DC (battery)

Index 42

Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: 1m
Mode: TX; GFSK; Ch.: 39
Test Date: 2014-06-25
Note:
— FCC 15.209 AV 25 FCC15209 AVr26 = FCC 15.209 AV r27 FCC 15.247 Peak vi
—— RBW: 100 kHz, Vertical Max Peak
110
100+
90+
= C
< 80
?L L
E N
E |
3 70+
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3 60
o [
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40— potvy_ oA N N
P b iy
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Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 89 of 129



<& eurofins |

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GN Netcom A/S

Bluetooth headset

Jabra/ OTE20

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 22°C, Vnom: 3.7V DC (battery)

Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: 1m
Mode: TX; GFSK; Ch.: 39
Test Date: 2014-06-25
Note:
Index 49
——— FCC 15.209 AVr25 FCC15209 AVI26 = FCC 15.209 AVr27 FCC 15.247 Peak vi
—— RBW: 100 kHz, Horizontal Max Peak
110
100+
90+
= C
< 80
?L L
E N
E -
3 70+
g2 0T
5 I
3 60
o [
501
40 N\ww YN LN W N fepprr Ay . AaV N
N MWWW i
30+
17G 18G 19G 20G 21G 2G 23G 24G 25G 265G

Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 90 of 129



+% eurofins

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Rohde & Schwarz HK 116, Vertical
Measurement distance: 3m
Mode: TX; GFSK; Ch.: 78
Test Date: 2014-06-25
Note: worst case
Index 54
120 — FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
110 f
100 f
90 f
80 f
’\E‘ C
3 70
8 r
3 60-L
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30 iw\uw WW\NW,MM
20
10 f
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Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: TX; GFSK; Ch.: 78
Test Date: 2014-06-25
Note: worst case
Index 55
120 — FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
110 f
100 f
90 f
80 f
’\E‘ C
> ot
8 r
3 60-L
ko] -
g
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30 i\/\”\—u T WWW
20
10 f
0 C
30M 60 M 80M 100 M 120 M 140 M 160 M 180 M 200 M

Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: TX; GFSK; Ch.: 78
Test Date: 2014-06-25
Note: worst case
Index 52
— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Vertical Max Peak
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> C
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Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Eurofins Product Service GmbH
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Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Index 53

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: TX; GFSK; Ch.: 78
Test Date: 2014-06-25
Note: worst case
— FCC 15.247 Q-Peak v1 —— RBW: 100 kHz, Horizontal Max Peak
120
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80 f
E nf
> C
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Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; GFSK; Ch.: 78
Test Date: 2014-06-25
Note:
Index 27
m— FCC 15.209 AV 1 m——— FCC 15.209 AVr2 === FCC 15.209 AVr3 === FCC15.209 AVr4 == FCC 15.209 AVI5
— FCC 15209 AVI6 == FCC 15.209 AVr7 — FCC 15.209 AV 8 — FCC 15209 AVI9 = FCC 15.209 AVr10
m— FCC 15.209 AV 11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
110+
100 f
90 f
£ 8of
>
8 70t
3
2 r
E 601
% 50
ot PP I oo e ——
R A MM At A s bV
30+
201
1G 15G 2G 25G 3G 35G 4G

Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 95 of 129



<& eurofins |

Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant:
EUT Name:

Model:
Test Site:
Operator:

Test Conditions:

GN Netcom A/S
Bluetooth headset
Jabra/ OTE20

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 22°C, Vnom: 3.7V DC (battery)

Index 28

Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; GFSK; Ch.: 78
Test Date: 2014-06-25
Note: upper bandedge
m— FCC 15.209 AVr9 FCC 15.247 Peak vi —— RBW: 1 MHz, Vertical Max Peak —— RBW: 1 MHz, Vertical Max RMS
110+
100
90+
—~ 80 -
E L
=1
2 70}
% 601
'-'QJ 50 f‘]\
0 x%%"\ -
304
201+

2484 G

Frequency
2.4835 GHz

Frequency
2.4835 GHz

2486 G 2488 G 249G 2492G

Frequency (Hz)

Peak Peak Limit
53.57 dBuV/m 74 dBuV/m
RMS RMS Limit
45.5 dBuV/m 54 dBuV/m

2494 G 2496 G

Peak Difference
-20.43 dB

RMS Difference
-8.5 dB

2498 G

Peak Status
Pass

RMS Status
Pass

25G

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; GFSK; Ch.: 78
Test Date: 2014-06-24
Note:
Index 10
m— FCC 15.209 AV 1 m——— FCC 15.209 AVr2 === FCC 15.209 AVr3 === FCC15.209 AVr4 == FCC 15.209 AVI5
— FCC 15209 AVI6 == FCC 15.209 AVr7 — FCC 15.209 AV 8 — FCC 15209 AVI9 = FCC 15.209 AVr10
m— FCC 15.209 AV 11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
110+
100 f
90 f
£ 8of
>
8 70t
3
2 r
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40 i ﬁ\,ful\)“ i M«AWWWWWMWMW
b A A A by AV
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Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra / OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; GFSK; Ch.: 78
Test Date: 2014-06-24
Note: upper bandedge
Index 11
= FCC 15.209 AVI9 FCC 15.247 Peakvl ——— RBW: 1 MHz, Horizontal Max Peak ——— RBW: 1 MHz, Horizontal Max RMS
1104
100
90+
— 80
E T
ER .
g 7
kel -
o L
w L
% 60
Q r
5L
st W
40 L MW"’\M/\/M o A W\MAW e vy
C P MW AAARA L A AN
304
C e s
201+
2484 G 2486 G 2483 G 249G 2492 G 2494 G 2496 G 2498 G 25G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.4835 GHz 60.79 dBuV/m 74 dBuV/m -13.21 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
2.4835 GHz 53.26 dBuV/m 54 dBuV/m -0.74 dB Pass

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GN Netcom A/S

Bluetooth headset

Jabra/ OTE20

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 22°C, Vnom: 3.7V DC (battery)

Index 29

Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; GFSK; Ch.: 78
Test Date: 2014-06-25
Note:
—— FCC15.209 AVr14 FCC 15209 AVr15 ~=——— FCC15.209 AVr16 =——— FCC15.209 AVr17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
110
100+
90+
= L
S 80
> T
g L]
3 70+
2 B
S N
B 60
i ]
C I
501 M/\WL/WW
L W
L ) WMMM
40
301
4G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.96 GHz 56.03 dBuV/m 74 dBuV/m -17.97 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.96 GHz 51.37 dBuV/m 54 dBuV/m -2.63 dB Pass

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GN Netcom A/S

Bluetooth headset

Jabra/ OTE20

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 22°C, Vnom: 3.7V DC (battery)

Index 12

Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; GFSK; Ch.: 78
Test Date: 2014-06-24
Note:
—— FCC 15.209 AVri14 FCC 15209 AVr15 =——— FCC 15209 AVr16 =——— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
110
100+
90+
= L
S 80
> T
g L
3 70+
2 C
S N
B 60 5
i o
% E MW\/N\MNJA
3 WA A A A
B MN»«\WW“”‘MM
- SR PO SO SV S
40 A ,/\MW’WVVNV\NM/NWNL‘
301
4G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.96 GHz 57.45 dBuV/m 74 dBuV/m -16.55 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.96 GHz 52.96 dBuV/m 54 dBuV/m -1.04 dB Pass

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 1 m converted to 3m
Mode: TX; GFSK; Ch.: 78
Test Date: 2014-06-25
Note:
Index 44
m—— FCC 15.209 AVr18 === FCC 15.209 AVI19 === FCC15.209 AVI20 = FCC 15.209 AVr21 FCC 15.209 AVr22
=— FCC 15.209 AVI23 = FCC 15.209 AVr24 FCC 15.247 Peak v1 —— RBW: 1 MHz, Vertical Max Peak
110
100+
90
£
?L 80
2 I L]
3 70+
g2 0T
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50
C (At N
40 W*’"‘“W .MMM WWWMMWMM %MMW
301
8G 9G 10G 1G 12G 13G 14 G 15G 16 G 17G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
12.39 GHz 49.88 dBuV/m 74 dBuV/m -24.12 dB Pass
Frequency
12.39 GHz

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant:

EUT Name:
Model:

Test Site:
Operator:

Test Conditions:
Antenna:

Measurement distance:

GN Netcom A/S

Bluetooth headset

Jabra/ OTE20

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 22°C, Vnom: 3.7V DC (battery)
Schwarzbeck BBHA 9120D, Horizontal
1 m converted to 3m

Mode: TX; GFSK; Ch.: 78
Test Date: 2014-06-25
Note:
Index 47
——— FCC 15209 AVr18 === FCC15209 AVr19 === FCC15209AVr20 == FCC 15.209 AVr21 FCC 15.209 AVr22
——— FOC 15209 AVr23 =——— FCC 15.209 AVr24 FCC 15247 Peakvl ——— RBW: 1 MHz, Horizontal Max Peak
110
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< 80
3 807
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20 e el
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Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GN Netcom A/S

Bluetooth headset

Jabra/ OTE20

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 22°C, Vnom: 3.7V DC (battery)

Antenna: Rohde & Schwarz HL 025, Vertical
Measurement distance: 1m
Mode: TX; GFSK; Ch.: 78
Test Date: 2014-06-25
Note:
Index 45
——— FCC 15.209 AVr25 FCC15209 AVI26 = FCC 15.209 AVr27 FCC 15.247 Peak vi
—— RBW: 100 kHz, Vertical Max Peak
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90+
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< 80
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Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Rohde & Schwarz HL 025, Horizontal
Measurement distance: Im
Mode: TX; GFSK; Ch.: 78
Test Date: 2014-06-25
Note:
— FCC 15.209 AV 25 FCC15209 AVr26 = FCC 15.209 AV r27 FCC 15.247 Peak vi

—— RBW: 100 kHz, Horizontal Max Peak

Index 46
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Frequency (Hz)
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Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; 8DPSK; Ch.: 0
Test Date: 2014-06-25
Note:
Index 36
m— FCC 15.209 AV 1 m——— FCC 15.209 AVr2 === FCC 15.209 AVr3 === FCC15.209 AVr4 == FCC 15.209 AVI5
— FCC 15209 AVI6 == FCC 15.209 AVr7 — FCC 15.209 AV 8 — FCC 15209 AVI9 = FCC 15.209 AVr10
m— FCC 15.209 AV 11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; 8DPSK; Ch.: 0
Test Date: 2014-06-25
Note: lower bandedge
Index 37
120 —— FCC 15.209 AV r8 FCC 15.247 Peak vi —— RBW: 1 MHz, Vertical Max Peak —— RBW: 1 MHz, Vertical Max RMS
110 f
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90 f
80 f
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Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; 8DPSK; Ch.: 0
Test Date: 2014-06-24
Note:
Index 20
m— FCC 15.209 AV 1 m——— FCC 15.209 AVr2 === FCC 15.209 AVr3 === FCC15.209 AVr4 == FCC 15.209 AVI5
— FCC 15209 AVI6 == FCC 15.209 AVr7 — FCC 15.209 AV 8 — FCC 15209 AVI9 = FCC 15.209 AVr10
m— FCC 15.209 AV 11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S

EUT Name: Bluetooth headset

Model: Jabra/ OTE20

Test Site: Eurofins Product Service GmbH

Operator: Mr. Handrik

Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)

Antenna: Schwarzbeck BBHA 9120D, Horizontal

Measurement distance: 3m

Mode: TX; 8DPSK; Ch.: 0

Test Date: 2014-06-24

Note: lower bandedge

Index 19
120 —— FCC 15.209 AV r8 FCC 15.247 Peak vi —— RBW: 1 MHz, Horizontal Max Peak ——— RBW: 1 MHz, Horizontal Max RMS
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Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GN Netcom A/S

Bluetooth headset

Jabra/ OTE20

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 22°C, Vnom: 3.7V DC (battery)

Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; 8DPSK; Ch.: 0
Test Date: 2014-06-25
Note:
Index 35
—— FCC15.209 AVri14 FCC15.209 AVr15 ——— FCC15209AVr16 ——— FCC15.209 AVr17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.8 GHz 50.58 dBuV/m 74 dBuV/m -23.42 dB Pass
Frequency
4.8 GHz

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 109 of 129



<& eurofins |

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GN Netcom A/S

Bluetooth headset

Jabra/ OTE20

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 22°C, Vnom: 3.7V DC (battery)

Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; 8DPSK; Ch.: 0
Test Date: 2014-06-24
Note:
Index 18
—— FCC 15.209 AVri14 FCC 15209 AVr15 =——— FCC 15209 AVr16 =——— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
110
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4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.804 GHz 51.39 dBuV/m 74 dBuV/m -22.61 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.804 GHz 42.76 dBuV/m 54 dBuV/m -11.24 dB Pass

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GN Netcom A/S

Bluetooth headset

Jabra/ OTE20

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 22°C, Vnom: 3.7V DC (battery)

Index 34

Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; 8DPSK; Ch.: 39
Test Date: 2014-06-25
Note:
—— FCC15.209 AVr14 FCC 15209 AVr15 ~=——— FCC15.209 AVr16 =——— FCC15.209 AVr17 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
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4G 45G 5G 55G 6G 65G 7G 75G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.882 GHz 52.68 dBuV/m 74 dBuV/m -21.32.dB Pass
Frequency Average Average Limit Average Difference Average Status
4.882 GHz 44.08 dBuVv/m 54 dBuV/m -9.92 dB Pass

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; 8DPSK; Ch.: 39
Test Date: 2014-06-25
Note:
Index 33
m— FCC 15.209 AV 1 m——— FCC 15.209 AVr2 === FCC 15.209 AVr3 === FCC15.209 AVr4 == FCC 15.209 AVI5
— FCC 15209 AVI6 == FCC 15.209 AVr7 — FCC 15.209 AV 8 — FCC 15209 AVI9 = FCC 15.209 AVr10
m— FCC 15.209 AV 11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; 8DPSK; Ch.: 39
Test Date: 2014-06-24
Note:
Index 16
m— FCC 15.209 AV 1 m——— FCC 15.209 AVr2 === FCC 15.209 AVr3 === FCC15.209 AVr4 == FCC 15.209 AVI5
— FCC 15209 AVI6 == FCC 15.209 AVr7 — FCC 15.209 AV 8 — FCC 15209 AVI9 = FCC 15.209 AVr10
m— FCC 15.209 AV 11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; 8DPSK; Ch.: 39
Test Date: 2014-06-25
Note:
Index 39
m— FCC 15.209 AV 1 m——— FCC 15.209 AVr2 === FCC 15.209 AVr3 === FCC15.209 AVr4 == FCC 15.209 AVI5
— FCC 15209 AVI6 == FCC 15.209 AVr7 — FCC 15.209 AV 8 — FCC 15209 AVI9 = FCC 15.209 AVr10
m— FCC 15.209 AV 11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GN Netcom A/S

Bluetooth headset

Jabra/ OTE20

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 22°C, Vnom: 3.7V DC (battery)

Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; 8DPSK; Ch.: 39
Test Date: 2014-06-24
Note:
Index 17
—— FCC 15.209 AVri14 FCC 15209 AVr15 =——— FCC 15209 AVr16 =——— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
110
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.882 GHz 56.48 dBuV/m 74 dBuV/m -17.52 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.882 GHz 48.27 dBuV/m 54 dBuV/m -5.73 dB Pass

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; 8DPSK; Ch.: 78
Test Date: 2014-06-25
Note:
Index 31
m— FCC 15.209 AV 1 m——— FCC 15.209 AVr2 === FCC 15.209 AVr3 === FCC15.209 AVr4 == FCC 15.209 AVI5
— FCC 15209 AVI6 == FCC 15.209 AVr7 — FCC 15.209 AV 8 — FCC 15209 AVI9 = FCC 15.209 AVr10
m— FCC 15.209 AV 11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra / OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; 8DPSK; Ch.: 78
Test Date: 2014-06-25
Note: upper bandedge
Index 32
= FCC 15.209 AVI9 FCC 15.247 Peak v1 —— RBW: 1 MHz, Vertical Max Peak ——— RBW: 1 MHz, Vertical Max RMS
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2484 G 2486 G 2483 G 249G 2492 G 2494 G 2496 G 2498 G 25G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.4835 GHz 54.7 dBuV/m 74 dBuV/m -19.3dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
2.4835 GHz 43.79 dBuv/m 54 dBuVv/m -10.21 dB Pass

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; 8DPSK; Ch.: 78
Test Date: 2014-06-24
Note:
Index 15
m— FCC 15.209 AV 1 m——— FCC 15.209 AVr2 === FCC 15.209 AVr3 === FCC15.209 AVr4 == FCC 15.209 AVI5
— FCC 15209 AVI6 == FCC 15.209 AVr7 — FCC 15.209 AV 8 — FCC 15209 AVI9 = FCC 15.209 AVr10
m— FCC 15.209 AV 11 FCC15209 AVr12 === FCC15.209 AVr13 == FCC 15.209 AVr14 FCC 15.247 Peak vi
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra / OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; 8DPSK; Ch.: 78
Test Date: 2014-06-24
Note: upper bandedge
Index 14
= FCC 15.209 AVI9 FCC 15.247 Peakvl ——— RBW: 1 MHz, Horizontal Max Peak ——— RBW: 1 MHz, Horizontal Max RMS
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2484 G 2486 G 2483 G 249G 2492 G 2494 G 2496 G 2498 G 25G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
2.4835 GHz 61.47 dBuV/m 74 dBuV/m -12.53 dB Pass
Frequency RMS RMS Limit RMS Difference RMS Status
2.4835 GHz 51.21 dBpuV/m 54 dBuVv/m -2.79.dB Pass

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GN Netcom A/S

Bluetooth headset

Jabra/ OTE20

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 22°C, Vnom: 3.7V DC (battery)

Index 30

Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: TX; 8DPSK; Ch.: 78
Test Date: 2014-06-25
Note:
—— FCC 15.209 AVri14 FCC 15209 AVr15 == FCC15209 AVr16 =——— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.96 GHz 52.93 dBuV/m 74 dBuV/m -21.07 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.96 GHz 45.06 dBuV/m 54 dBuV/m -8.94 dB Pass

Test Report No.: GOM-1406-3920-TFC247BT-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Product Service

Spurious emissions according to FCC 15.247

Project number: GOM-1406-3920

Applicant:
EUT Name:
Model:

Test Site:
Operator:

Test Conditions:

GN Netcom A/S

Bluetooth headset

Jabra/ OTE20

Eurofins Product Service GmbH

Mr. Handrik

Tnom: 22°C, Vnom: 3.7V DC (battery)

Index 13

Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: TX; 8DPSK; Ch.: 78
Test Date: 2014-06-24
Note:
—— FCC 15.209 AVri14 FCC 15209 AVr15 =——— FCC 15209 AVr16 =——— FCC 15.209 AVr17 FCC 15.247 Peak v1
—— RBW: 1 MHz, Horizontal Max Peak
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Frequency Peak Peak Limit Peak Difference Peak Status
4.96 GHz 56.67 dBuV/m 74 dBuV/m -17.33 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.96 GHz 49.05 dBuV/m 54 dBuV/m -4.95 dB Pass
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ANNEX B  Receiver radiated spurious emissions
Spurious emissions according to RSS-GEN

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Rohde & Schwarz HK 116, Vertical
Measurement distance: 3m
Mode: RX; Bluetooth; CH.: 39
Test Date: 2014-06-24
Note:
Index 14
65 —— RSS-Gen RxQP —— RBW: 100 kHz, Vertical Max Peak
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Spurious emissions according to RSS-GEN

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Rohde & Schwarz HK 116, Horizontal
Measurement distance: 3m
Mode: RX; Bluetooth; CH.: 39
Test Date: 2014-06-24
Note:
Index 15
65 —— RSS-Gen RxQP ——— RBW: 100 kHz, Horizontal Max Peak
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Product Service

Spurious emissions according to RSS-GEN

Project number: GOM-1406-3920

Index 17

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Rohde & Schwarz HL 223, Vertical
Measurement distance: 3m
Mode: RX; Bluetooth; CH.: 39
Test Date: 2014-06-24
Note:
—— RSS-Gen RxQP ——— RBW: 100 kHz, Vertical Max Peak
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Product Service

Spurious emissions according to RSS-GEN

Project number: GOM-1406-3920

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Rohde & Schwarz HL 223, Horizontal
Measurement distance: 3m
Mode: RX; Bluetooth; CH.: 39
Test Date: 2014-06-24
Note:
Index 16
—— RSS-Gen RxQP ——— RBW: 100 kHz, Horizontal Max Peak
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Spurious emissions according to RSS-GEN

Project number: GOM-1406-3920

Index 18

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: RX; Bluetooth; CH.: 39
Test Date: 2014-06-24
Note:
—— RSS-Gen RxAV ——— RBW: 1 MHz, Vertical Max Peak
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Spurious emissions according to RSS-GEN

Project number: GOM-1406-3920

Index 20

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: RX; Bluetooth; CH.: 39
Test Date: 2014-06-24
Note:
—— RSS-Gen RxAV —— RBW: 1 MHz, Horizontal Max Peak
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Spurious emissions according to RSS-GEN

Project number: GOM-1406-3920

Index 19

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Vertical
Measurement distance: 3m
Mode: RX; Bluetooth; CH.: 39
Test Date: 2014-06-24
Note:
—— RSS-Gen RxAV ——— RBW: 1 MHz, Vertical Max Peak
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Spurious emissions according to RSS-GEN

Project number: GOM-1406-3920

Index 21

Applicant: GN Netcom A/S
EUT Name: Bluetooth headset
Model: Jabra/ OTE20
Test Site: Eurofins Product Service GmbH
Operator: Mr. Handrik
Test Conditions: Tnom: 22°C, Vnom: 3.7V DC (battery)
Antenna: Schwarzbeck BBHA 9120D, Horizontal
Measurement distance: 3m
Mode: RX; Bluetooth; CH.: 39
Test Date: 2014-06-24
Note:
—— RSS-Gen RxAV —— RBW: 1 MHz, Horizontal Max Peak
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